PARTS MANUAL

T-BOSS

aD LINHATY




Frame

Ref.No. | Part Number Description Q'ty
1 LHO00048055 |Frame OF T-BOSS 550 E4 1
2 LH00048063 [Bracket, Air Cleaner OF T-BOSS 550 E4 1
3 LH0010140B |Bolt M6X12 OF T-BOSS 550 E4 12
4 LH00048060 |[Cushion Support Component OF T-BOSS 550 E4 1
5 LH00010059 |Bolt M8X25 OF T-BOSS 550 E4 4
6 LH00010078 |[Bolt M8X30 OF T-BOSS 550 E4 2
7 LH00011145 |Nut M8 OF T-BOSS 550 E4 4
8 LH00010783 |[Bolt M8X20 OF T-BOSS 550 E4 2
9 LH00048086 |Bracket, Radiator OF T-BOSS 550 E4 1
10 LH00011236 |[Bolt M8X16 OF T-BOSS 550 E4 2
11 LH00048118 |Heat Protection Plate, Rear Gearcase OF T-BOSS 550 E4 1
12 LH00011233 [Nut M6 OF T-BOSS 550 E4 4
13 LH00048061 |Bracket, Fixed Hood OF T-BOSS 550 E4 1
14 LH00048062 |Bracket, Instrument Panel OF T-BOSS 550 E4 2
15 LHO0048056 |Bracket, Rear Axle OF T-BOSS 550 E4 1
16 LH00011050 |[Bolt M10x1.25x110 OF T-BOSS 550 E4 4
17 LH00010795 |Nut M10 OF T-BOSS 550 E4 13
18 LH00011237 [Bolt M10x1.25x20 OF T-BOSS 550 E4 4
19 LHO00048064 |Pipe, Rear Axle, Front OF T-BOSS 550 E4 1
20 LHO0048065 |Pipe, Rear Axle, Rear OF T-BOSS 550 E4 1
21 LHO0048057 |Bracket, Front Axle OF T-BOSS 550 E4 1
22 LH00011146 |Bolt M10x1.25x90 OF T-BOSS 550 E4 1
23 LH00010541 |Bolt M10x1.25%x30 OF T-BOSS 550 E4 2
24 LH00011237 [Bolt M10x1.25x20 OF T-BOSS 550 E4 4




Frame Roof(NEW)

Ref.No. | Part Number Description Q'ty
1 LHO0048329 |Member,Roof Frame ,Front Lower OF T-BOSS 550 E4 2
2 LH00010120 (Bolt M10X62 OF T-BOSS 550 E4 4
3 LH00010795 [Nut M10 OF T-BOSS 550 E4 10
4 LHO00048330 |Member,Roof Frame ,Front RH OF T-BOSS 550 E4 1
5 LHO0048331 |Member,Roof Frame ,Front LH OF T-BOSS 550 E4 1
6 LH00011238 |[Bolt M10X57 OF T-BOSS 550 E4 2
7 LHO00048332 |Member,Roof Frame ,Front OF T-BOSS 550 E4 1
8 LH00011239 ([Bolt M10X50 OF T-BOSS 550 E4 6
9 LHO0048087 |Member,Roof Frame ,Rear OF T-BOSS 550 E4 1
10 LH00011240 ([Bolt M10X1.25X35 OF T-BOSS 550 E4 4




Front Fender

Ref.No. | Part Number Description Q'ty
1 LH00048204 |Removable Hood OF T-BOSS 550 E4 1
2 LH0482056g |[Fixed Hood,White OF T-BOSS 550 E4 1
2 LH04820531 |Fixed Hood,Blue OF T-BOSS 550 E4 1
2 LH0482052h |Fixed Hood,Red OF T-BOSS 550 E4 1
2 LH0482057c |Fixed Hood,Vista Camouflage OF T-BOSS 550 E4 1
2 LH0482057e |Fixed Hood,Reality Camouflage OF T-BOSS 550 E4 1
3 LH00048316 |Tapping Screw M5 x16 OF T-BOSS 550 E4 33
4 LH00048253 |Fast Disassembled Screw OF T-BOSS 550 E4 2
5 LHO00048206 |Battery Box OF T-BOSS 550 E4 1
6 LH00048269 |Bolt M6X16 OF T-BOSS 550 E4 4
7 LH00010783 |Bolt M8X20 OF T-BOSS 550 E4 2
8 LH00048314 |Spring Nut M5 OF T-BOSS 550 E4 12
9 LHO00070960 |Spring Nut M6 OF T-BOSS 550 E4 4
10 LH0482076g [Fender Front,Lh, White OF T-BOSS 550 E4 1
10 LH04820731 |Fender Front,Lh, Blue OF T-BOSS 550 E4 1
10 LH0482072h |Fender Front,Lh, Red OF T-BOSS 550 E4 1
10 LH0482077c |Fender Front,Lh, Vista Camouflage OF T-BOSS 550 E4 1
10 LH0482077e [Fender Front,Lh, Reality Camouflage OF T-BOSS 550 E4 1
12 LH0482086g [Fender Front,Rh,White OF T-BOSS 550 E4 1
12 LH0482083| |Fender Front,Rh,Blue OF T-BOSS 550 E4 1
12 LH0482082h |Fender Front,Rh,Red OF T-BOSS 550 E4 1
12 LH0482087c |Fender Front,Rh,Vista Camouflage OF T-BOSS 550 E4 1
12 LH0482087e |Fender Front,Rh,Reality Camouflage OF T-BOSS 550 E4 1
13 LH0482116g |Lh Lower Front Mudguards,White OF T-BOSS 550 E4 1




Front Fender

14

Ref.No. | Part Number Description Q'ty
13 LH0482113L |Lh Lower Front Mudguards,Blue OF T-BOSS 550 E4 1
13 LH0482112h |Lh Lower Front Mudguards,Red OF T-BOSS 550 E4 1
13 LH0482117c |Lh Lower Front Mudguards,Vista Camouflage OF T-BOSS 550 E4 1
13 LH0482117e |Lh Lower Front Mudguards,Reality Camouflage OF T-BOSS 550 E4 1
14 LHO0482126g |Rh Lower Front Mudguards,White OF T-BOSS 550 E4 1
14 LH0482123L |Rh Lower Front Mudguards,Blue OF T-BOSS 550 E4 1
14 LH0482122h [Rh Lower Front Mudguards,Red OF T-BOSS 550 E4 1
14 LH0482127c |Rh Lower Front Mudguards,Vista Camouflage OF T-BOSS 550 E4 1
14 LH0482127e |Rh Lower Front Mudguards,Reality Camouflage OF T-BOSS 550 E4 1
15 LH00048209 |Lh Upper Front Mudguards OF T-BOSS 550 E4 1
16 LH00048210 |Rh Upper Front Mudguards OF T-BOSS 550 E4 1




Front Plastics

Ref.No. | Part Number Description Q'ty
1 LH00048200 |Grill, Front ( LINHAI Logo) OF T-BOSS 550 E4 1
1 LH00048333 |Grill, Front (No LINHAI Logo) OF T-BOSS 550 E4 1
2 LHO0048316 |Tapping Screw M5 x16 OF T-BOSS 550 E4 2
3 LH00048269 |[Bolt M6X16 OF T-BOSS 550 E4 4
4 LHO00048314 |Spring Nut M5 OF T-BOSS 550 E4 4
5 LHO0070960 [Spring Nut M6 OF T-BOSS 550 E4 2
6 LHO00048201 |Cover,Tractor OF T-BOSS 550 E4 1




Body,Dash

Ref.No. | Part Number Description Q'ty
1 LH00048213 |[Upper Panel, Instrument OF T-BOSS 550 E4 1
2 LHO00048270 [Screw M6x20 OF T-BOSS 550 E4 15
3 LHO0048316 |Tapping Screw M5 x16 OF T-BOSS 550 E4 13
4 LHO0070960 ([Spring Nut M6 OF T-BOSS 550 E4 7
5 LH00048314 |Spring Nut M5 OF T-BOSS 550 E4 10
6 EH00048215 |Cover Shifttever OFFBOSSS550E4 3
6 LH00048446 |Cover, Shift Lever OF T-BOSS 550 E4 NEW 1
7 LHO0048216 [Panel, Instrument OF T-BOSS 550 E4 1
8 LH00048268 |Bolt M6X25 OF T-BOSS 550 E4 2
9 LH00048269 |[Bolt M6X16 OF T-BOSS 550 E4 2
10 LH00048217 |Lid, Glovebox OF T-BOSS 550 E4 1
11 LH00048218 [Grommet Rubber,Mount OF T-BOSS 550 E4 1
12 LH00048219 |Cushion Rubber OF T-BOSS 550 E4 2
13 LH00048220 (Fixed Support,Glovebox Lid OF T-BOSS 550 E4 1
14 LH00048221 |Retainer, Glovebox Lid OF T-BOSS 550 E4 2
15 LH00048264 |[Cap,USB OF T-BOSS 550 E4 1
16 LHO00073048 |Cap, Electrical Switch OF T-BOSS 550 E4 5
17 LH00048289 |Cover,2WD/4WD Switch OF T-BOSS 550 E4 1




Body, Floor

Ref.No. | Part Number Description Q'ty
1 LH00048225 |Lower Floor OF T-BOSS 550 E4 1
2 LH00048269 |Hexagon Flange Bolt M6x16 OF T-BOSS 550 E4 4
3 LH00048270 |Screw M6x20 OF T-BOSS 550 E4 20
4 LHO00048256 |T - Shaped Liner Bushing OF T-BOSS 550 E4 8
5 LH00011241 |Hexagon Flange Bolt M6x30 OF T-BOSS 550 E4 8
6 LHO0048314 ([Spring Nut M5 OF T-BOSS 550 E4 10
7 LH00070960 |Spring Nut M6 OF T-BOSS 550 E4 14
8 LH00048226 |Lower Floor Cover,Footrest OF T-BOSS 550 E4 1
9 LH00048316 |Tapping Screw M5 x16 OF T-BOSS 550 E4 6
10 LHO0048227 |Seat, Front Cover Plate OF T-BOSS 550 E4 1
11 LH00048228 |Seat, Cover Plate,L OF T-BOSS 550 E4 1
12 LHO00048229 |Seat, Cover Plate,R OF T-BOSS 550 E4 1
13 LH00048252 |Plastic Screw OF T-BOSS 550 E4 21
14 LHO00048378 |Cover,Brake Pedal OF T-BOSS 550 E4 1
15 LH00048379 |Cover,Accelerate Pedal OF T-BOSS 550 E4 1




Body, Fenders

Ref.No.

Part Number

Description

LH0482306g

LH Upper Panel,White OF T-BOSS 550 E4

LH0482303L

LH Upper Panel,Blue OF T-BOSS 550 E4

LH0482302h

LH Upper Panel,Red OF T-BOSS 550 E4

LH0482307c

LH Upper Panel,Vista Camouflage OF T-BOSS 550 E4

LH0482307e

LH Upper Panel,Reality Camouflage OF T-BOSS 550 E4

LH00048314

Spring Nut M5 OF T-BOSS 550 E4

LHO0048316

Tapping Screw M5 x16 OF T-BOSS 550 E4

LH00048249

LH Upper Panel, Liner Panel OF T-BOSS 550 E4

LH0482316g

RH Upper Panel,White OF T-BOSS 550 E4

LH0482313L

RH Upper Panel,Blue OF T-BOSS 550 E4

LH0482312h

RH Upper Panel,Red OF T-BOSS 550 E4

LH0482317c

RH Upper Panel,Vista Camouflage OF T-BOSS 550 E4

LH0482317e

RH Upper Panel,Reality Camouflage OF T-BOSS 550 E4

LH00048250

RH Upper Panel, Liner Panel OF T-BOSS 550 E4

LH00048222

Side Panel Mounting Button OF T-BOSS 550 E4

LH0482326¢g

LH Lower Panel,White OF T-BOSS 550 E4

LH0482323L

LH Lower Panel,Blue OF T-BOSS 550 E4

LH0482322h

LH Lower Panel,Red OF T-BOSS 550 E4

LH0482327c

LH Lower Panel,Vista Camouflage OF T-BOSS 550 E4

LH0482327e

LH Lower Panel,Reality Camouflage OF T-BOSS 550 E4

[(ol Jo ol Wol ) oLl Mol ool ENE N )N NN RO, RO WO RO 0oy WO B S N N B o

LH00070960

Spring Nut M6 OF T-BOSS 550 E4

=
o

LH00048223

LH Lower Panel, Liner Panel OF T-BOSS 550 E4

[y
[ERY

LH0482336g

RH Lower Panel,White OF T-BOSS 550 E4

[
[N

LHO0482333L

RH Lower Panel,Blue OF T-BOSS 550 E4

»—u-\»—‘N»—‘H.-\H.-\N.-\H.-\H.-\H.-\g:p.-\p.-\pg
<




Body, Fenders

Ref.No. | Part Number Description Q'ty
11 LHO0482332h |RH Lower Panel,Red OF T-BOSS 550 E4 1
11 LH0482337c |RH Lower Panel,Vista Camouflage OF T-BOSS 550 E4 1
11 LH0482337e |RH Lower Panel,Reality Camouflage OF T-BOSS 550 E4 1
11 LH0482337F |RH Lower Panel,Conceal Camouflage OF T-BOSS 550 E4 1
12 LH00048224 |RH Lower Panel, Liner Panel OF T-BOSS 550 E4 1
13 LH00048268 |Hexagon Flange Bolt M6x25 OF T-BOSS 550 E4 4
14 LH00048234 |LH Side Fender OF T-BOSS 550 E4 1
15 LHO00048270 [Screw M6x20 OF T-BOSS 550 E4 14
16 LHO00048235 |RH Side Fender OF T-BOSS 550 E4 1
17 LH00048236 [LH Panel Decorative Sheet OF T-BOSS 550 E4 1
18 LH00048237 [RH Panel Decorative Sheet OF T-BOSS 550 E4 1




Body, Box

Ref.No. | Part Number Description Q'ty
1 LH00048242 |Box Floor Cover OF T-BOSS 550 E4 1
2 LH00048145 [Box Rear Panel Rubber Stopper OF T-BOSS 550 E4 2
3 LH00048241 |Box Cover,R OF T-BOSS 550 E4 1
4 LH00048240 ([Box Cover,L OF T-BOSS 550 E4 1
5 LH0482396g |Box Cover,R Cover Cap,White OF T-BOSS 550 E4 1
5 LH0482393L |Box Cover,R Cover Cap,Blue OF T-BOSS 550 E4 1
5 LH0482392h [Box Cover,R Cover Cap,Red OF T-BOSS 550 E4 1
5 LH0482397c |Box Cover,R Cover Cap,Vista Camouflage OF T-BOSS 550 E4 1
5 LH0482397E |Box Cover,R Cover Cap,Reality Camouflage OF T-BOSS 550 E4 1
6 LH0482386g |Box Cover,L Cover Cap,White OF T-BOSS 550 E4 1
6 LH0482383L [Box Cover,L Cover Cap,Blue OF T-BOSS 550 E4 1
6 LH0482382h |[Box Cover,L Cover Cap,Red OF T-BOSS 550 E4 1
6 LH0482387c |Box Cover,L Cover Cap,Vista Camouflage OF T-BOSS 550 E4 1
6 LH0482387E |Box Cover,L Cover Cap,Reality Camouflage OF T-BOSS 550 E4 1
7 LH00048316 |Tapping Screw M5 x16 OF T-BOSS 550 E4 40
8 LHO0048270 [Screw M6x20 OF T-BOSS 550 E4 8
9 LHO00070960 |Spring Nut M6 OF T-BOSS 550 E4 6
10 LH00048244 [Rear Light Cover,R OF T-BOSS 550 E4 1
11 LH00048243 |Rear Light Cover,L OF T-BOSS 550 E4 1
12 LHO00048146 |Box thermal baffle OF T-BOSS 550 E4 1
13 LH00048269 |Hexagon Flange Bolt M6x16 OF T-BOSS 550 E4 2
14 LHO00048312 |Box Rear Light Wire Nail OF T-BOSS 550 E4 1




Body, Box, Tailgate

Ref.No.

Part Number

Description

LH0482476g

Box Rear Panel Cover Cap,White OF T-BOSS 550 E4

LH0482473L

Box Rear Panel Cover Cap,Blue OF T-BOSS 550 E4

LH0482472h

Box Rear Panel Cover Cap,Red OF T-BOSS 550 E4

LH0482477c

Box Rear Panel Cover Cap,Vista Camouflage OF T-BOSS 550 E4

LH0482477e

Box Rear Panel Cover Cap,Reality Camouflage OF T-BOSS 550 E4

LH0483346¢g

Box Rear Panel Cover Cap,White (No LINHAI Logo) OF T-BOSS 550 E4

LH0483343L

Box Rear Panel Cover Cap,Blue (No LINHAI Logo) OF T-BOSS 550 E4

LH0483342h

Box Rear Panel Cover Cap,Red (No LINHAI Logo) OF T-BOSS 550 E4

LH0483347c

Box Rear Panel Cover Cap,Vista Camouflage (No LINHAI Logo) OF T-BOSS 550 E4

LH0483347e

Box Rear Panel Cover Cap,Reality Camouflage (No LINHAI Logo) OF T-BOSS 550 E4

LHO0048137

Box Rear Panel Handle OF T-BOSS 550 E4

LH00011242

Tapping Screw ST4.2x13 OF T-BOSS 550 E4

LH00048140

Box Rear Panel Lock Pin, L OF T-BOSS 550 E4

LH00048141

Box Rear Panel Lock Pin, R OF T-BOSS 550 E4

LHO0048150

Handle Adjust Washer OF T-BOSS 550 E4

LH00048149

Handle Cotter Pin OF T-BOSS 550 E4

LH00048246

Box Rear Panel OF T-BOSS 550 E4

Olo|N][oa|u|[d|w[N]R][R|[R]R][R|R]R][R]R]~

LHO00048316

Tapping Screw M5 x16 OF T-BOSS 550 E4

=
o

LHO0048138

Box Rear Panel Mounting Plate OF T-BOSS 550 E4

[
[N

LH00011243

Tapping Screw ST4.8x10 OF T-BOSS 550 E4

=
N

LH00010308

Spring Lock Washer 6 OF T-BOSS 550 E4

[N
w

LH00048148

Upper Retainer Cable OF T-BOSS 550 E4

Y
S

LH00048147

Inner Hexagonal Flat Head Step Bolt M6x20 OF T-BOSS 550 E4

=
(O]

LH00048144

Box Rear Panel Axis OF T-BOSS 550 E4

=
[e)]

LH00011151

Cross Recessed Countersunk Head Screw M6x12 OF T-BOSS 550 E4

=
~N

LH00048245

Box Inner Panel OF T-BOSS 550 E4

[y
(o]

LHO0048269

Hexagon Flange Bolt M6x16 OF T-BOSS 550 E4

'_\b—le—lNNHNl—‘Hl—‘NNI—‘I—‘-bI—‘I—‘I—\I—\I—\I—\I—‘I—\I—‘I—\I—‘D'
N S [0, 2-




Roof Panel Assy

Ref.No. | Part Number Description

1 LH00048248 |Roof Panel OF T-BOSS 550 E4

LH00048268 |Hexagon Flange Bolt M6x25 OF T-BOSS 550 E4

LHO0048256 [T - Shaped Liner Bushing OF T-BOSS 550 E4

2
3
4 LH00048257 |l - Shaped Rubber Damper OF T-BOSS 550 E4
5

U'IU'IU'IU'II—\E'
<

LH00011233 [Nut M6 OF T-BOSS 550 E4




Plate

Ref.No. | Part Number Description Q'ty
1 LH00048277 |Plate, Front OF T-BOSS 550 E4 1
2 LH00048278 [Plate, Middle OF T-BOSS 550 E4 1
3 LH00048280 |Plate,Postmedian OF T-BOSS 550 E4 1
4 LH00048279 [Plate,Rear OF T-BOSS 550 E4 1
5 LH00020331 |Washer OF T-BOSS 550 E4 17
6 LH00010183 |[Bolt M6x16 OF T-BOSS 550 E4 17
7 LHO010140B |Bolt M6x12 OF T-BOSS 550 E4 6




Plate

Ref.No. | Part Number Description Q'ty
1 LHO00048254 |Heat Protection Plate, Seat OF T-BOSS 550 E4 1
4 LH00048263 [Plate, Fuel Tank OF T-BOSS 550 E4 1
5 LH00048270 (Bolt M6x20 OF T-BOSS 550 E4 9




Front Suspension

Ref.No. | Part Number Description Q'ty
1 LHO0048091 [Carrier Bearing,Front,Lh OF T-BOSS 550 E4 1
2 LHO0048094 |Carrier Bearing,Front,Rh OF T-BOSS 550 E4 1
3 LHO0048092 |Bearing OF T-BOSS 550 E4 2
4 LH00011204 |Circlip 55 OF T-BOSS 550 E4 2
5 LHO0070679 |Nut M12x1.25 OF T-BOSS 550 E4 4
6 LH00010792 |Pin 3.2x22 OF T-BOSS 550 E4 4
7 LHO00048109 |Arm Upper Frt Lh OF T-BOSS 550 E4 1
8 LH00048110 |Arm Upper Frt Rh OF T-BOSS 550 E4 1
9 LH00048090 (Ball Joint,Upper OF T-BOSS 550 E4 2
10 LH00011152 |Circlip 32 OF T-BOSS 550 E4 2
11 LH00048107 |Scr Hxfl,Frt Arm OF T-BOSS 550 E4 4
12 LH00010795 |Nut M10 OF T-BOSS 550 E4 8
13 LHO0048106 [Bushing,Long OF T-BOSS 550 E4 8
14 LHO00048105 |Shaft Pivot OF T-BOSS 550 E4 4
15 LHO0048108 |[Arm Lwr Frt Lh OF T-BOSS 550 E4 1
16 LH00048111 |Arm Lwr Frt Rh OF T-BOSS 550 E4 1
17 LH00048089 (Ball Joint,Lwr OF T-BOSS 550 E4 2
18 LH00070046 |Circlip 34 OF T-BOSS 550 E4 2
19 LH00084251 ([Cover, Arm Lwr Frt Lh OF T-BOSS 550 E4 1
20 LH00084252 |Cover, Arm Lwr Frt Rh OF T-BOSS 550 E4 1
21 LH00011153 |Screw M5X10 OF T-BOSS 550 E4 6
22 LH00027074 |[Grease Fitting M6 OF T-BOSS 550 E4 4
23 LH00048093 |[Front Shock Absorber Assy OF T-BOSS 550 E4 2
24 LH00011238 |Bolt M10X1.25X57 OF T-BOSS 550 E4 4




Front Suspension

Ref.No. | Part Number Description Q'ty
25 LH00048335 |[Arm Upper Frt Rh Assy OF T-BOSS 550 E4 1
26 LHO00048336 |Carrier Bearing Wheel Rh Assy OF T-BOSS 550 E4 1
27 LH00048337 |Arm Lwr Frt Rh Assy OF T-BOSS 550 E4 1
28 LHO00048338 |Arm Upper Frt Lh Assy OF T-BOSS 550 E4 1
29 LH00048339 |Arm Lwr Frt Lh Assy OF T-BOSS 550 E4 1
30 LHO00048340 |Carrier Bearing Wheel Lh Assy OF T-BOSS 550 E4 1




Rear Suspension

Ref.No. | Part Number Description Q'ty
1 LHO0048164 |Carrier Bearing Wheel Rear Lh OF T-BOSS 550 E4 1
2 LHO0048165 |Carrier Bearing Wheel Rear Rh OF T-BOSS 550 E4 1
3 LH00027074 |Grease Fitting M6 OF T-BOSS 550 E4 10
4 LHO00048077 |Bearing OF T-BOSS 550 E4 2
5 LH00011155 |Circlip 63 OF T-BOSS 550 E4 2
6 LHO00048161 |Shaft Pivot ,Lwr OF T-BOSS 550 E4 2
7 LH00048162 |Scr Hxfl,Rear Arm,Lwr OF T-BOSS 550 E4 2
8 LHO00048160 |Shaft Pivot ,Upper OF T-BOSS 550 E4 2
9 LH00011146 |Bolt M10X1.25X90 OF T-BOSS 550 E4 6
10 LH00010795 |Nut M10 OF T-BOSS 550 E4 18
11 LH00048070 |Bushing,Short OF T-BOSS 550 E4 16
12 LHO00048074 |Arm Upper Rear Lh OF T-BOSS 550 E4 1
13 LH00048075 |Arm Upper Rear Rh OF T-BOSS 550 E4 1
14 LHO0048106 |Bushing,Long OF T-BOSS 550 E4 4
15 LHO00048068 |Shaft,Rear Upper Arm OF T-BOSS 550 E4 2
16 LHO0048071 |Scr Hxfl, Rear Upper Arm OF T-BOSS 550 E4 2
17 LH00070287 [Square Rubber Plug OF T-BOSS 550 E4 4
18 LHO0048072 [Arm Lwr Rear Lh OF T-BOSS 550 E4 1
19 LH00048076 |Arm Lwr Rear Rh OF T-BOSS 550 E4 1
20 LH00048073 |Plug OF T-BOSS 550 E4 4
21 LH00048069 |Shaft,Rear Lwr Arm OF T-BOSS 550 E4 4
22 LHO00084251 |Cover, Arm Lwr Rear Lh OF T-BOSS 550 E4 1
23 LH00084252 |Cover, Arm Lwr Rear Rh OF T-BOSS 550 E4 1
24 LH00011153 |Screw M5X10 OF T-BOSS 550 E4 6




Rear Suspension

Ref.No. | Part Number Description Q'ty
25 LH00048083 [Rear Shock Absorber Assy OF T-BOSS 550 E4 2
26 LH0010120d ([Bolt M10X1.25X62 OF T-BOSS 550 E4 2
27 LH00011238 ([Bolt M10X1.25X57 OF T-BOSS 550 E4 2
28 LH00048079 (Stabilizer Bar OF T-BOSS 550 E4 1
29 LH00048081 |Ball Pin, Lh OF T-BOSS 550 E4 1
30 LH00048080 |Ball Pin, Rh OF T-BOSS 550 E4 1
31 LH00027090 |Bracket Stabilizer OF T-BOSS 550 E4 2
32 LH00027091 ([Bushing Stabilizer OF T-BOSS 550 E4 2
33 LH00010783 |Bolt M8X20 OF T-BOSS 550 E4 4
34 LH00011145 [Nut M8 OF T-BOSS 550 E4 2




Steering

Ref.No. | Part Number Description Q'ty
1 LH00010501 [Pin 2.5x25 OF T-BOSS 550 E4 2
2 LH00027067 |Nut M10X1.25 OF T-BOSS 550 E4 2
3 LH00048102 |Steering Tie-Rod,Rh OF T-BOSS 550 E4 1
4 LHO00048326 |Tie OF T-BOSS 550 E4 2
5 LH00048098 |Steering Motor OF T-BOSS 550 E4 1
6 LH00011161 |Bolt M8X90 OF T-BOSS 550 E4 2
7 LH00011244 |[Bolt M8x80 OF T-BOSS 550 E4 1
8 LH00010783 |Bolt M8X20 OF T-BOSS 550 E4 2
9 LH00011145 |Nut M8 OF T-BOSS 550 E4 6
10 LHO00048103 |Steering Tie-Rod,Lh OF T-BOSS 550 E4 1
11 LHO0048104 |[Steering Motor Sheet OF T-BOSS 550 E4 2
12 LH00026925 |Steering Wheel OF T-BOSS 550 E4 1
13 LH00026932 |Steering Wheel Holder OF T-BOSS 550 E4 1
14 LH00026934 |Steering Cover OF T-BOSS 550 E4 1
15 LH00010305 |Screw M5X10 OF T-BOSS 550 E4 6
16 LHO00048097 |Steering Column Assy. OF T-BOSS 550 E4 1
17 LH00010032 |Washer 12 OF T-BOSS 550 E4 1
18 LH00010054 |Washer Spring 12 OF T-BOSS 550 E4 1
19 LH00026257 |Nut M12 OF T-BOSS 550 E4 1
20 LH00073143 |Shoulder Bolt M10x1.25x30 OF T-BOSS 550 E4 2
21 LH00073125 |[Bushing For Adjustable Steering Wheel OF T-BOSS 550 E4 2
22 LH00010795 |Nut M10 OF T-BOSS 550 E4 2
23 LHO00048194 |Shaft Steering OF T-BOSS 550 E4 1
24 LH00073119 |Shoulder Bolt M8x1.25x30 OF T-BOSS 550 E4 1




Steering

3
1 ‘“’P
G 2
Ref.No. | Part Number Description Q'ty
25 LHO0048354 |Adjustment Cylinder, New OF T-BOSS 550 E4 1
26 LH00011246 |[Washer 6 OF T-BOSS 550 E4 1
27 LH0010140B ([Bolt M6X12 OF T-BOSS 550 E4 1
28 LH00073208 |Bracket For Steering Lock OF T-BOSS 550 E4 1
29 LHO0070041 |Cross Recessed Countersunk Head Screw M5x10 OF T-BOSS 550 E4 2
30 LHO0073417 |Cross Recessed Pan Head Screw M6x10 OF T-BOSS 550 E4 3
31 LH00010308 |Spring Lock Washer 6 OF T-BOSS 550 E4 3




Pedal Wire

&

Vi g

Ref.No.

Part Number

Description

LH00048199

Accelerate Pedal Assy OF T-BOSS 550 E4

LH00073204

Pedal Spring OF T-BOSS 550 E4

LH00027074

Grease Fitting M6 OF T-BOSS 550 E4

LH00010811

Lock Washer 12 For Shafts OF T-BOSS 550 E4

LH00011247

Washer 16 OF T-BOSS 550 E4

LH00048196

Throttle Cable OF T-BOSS 550 E4

LHO0048198

Brake Pedal Assy OF T-BOSS 550 E4

LH00011248

Bolt M6X25 OF T-BOSS 550 E4

V| |N|[O|]|D|WIN]|-

LH00011192

Nut M6 OF T-BOSS 550 E4

HHHH@NNNHE—
<




Wheel Front

Ref.No. | Part Number Description Q'ty
1 LHO0048355 [Front Right Drive Axle OF T-BOSS 550 E4 1
2 LH00048356 [Front Left Drive Axle OF T-BOSS 550 E4 1
3 LHO0048155 |[Bolt M10X1.25 OF T-BOSS 550 E4 8
4 LHO0048156 [Hub Assy Shrt OF T-BOSS 550 E4 2
5 LHO0048374 (Tire Front(E4-75R-0012911) OF T-BOSS 550 E4 2
6 LHO0047050 |[Wheel Sub-Assy OF T-BOSS 550 E4 2
7 LH00048163 |Washer 24 OF T-BOSS 550 E4 2
8 LHO0048157 |[Nut M24, Wheel OF T-BOSS 550 E4 2
9 LHO0036162 [Cap, Wheel Sub-Assy OF T-BOSS 550 E4 2
10 LH0020807a |Valve, Rim (Tr412) OF T-BOSS 550 E4 2
11 LHO0048154 |Nut M10x1.25, Wheel OF T-BOSS 550 E4 8
12 LH00048347 [Hub For Steel Wheel Assy 2
13 LH00048570 |Clip 1 2
14 LH00048571 |BOOT (outside) 2
15 LH00048572 |Clip 2 2
16 LH00048573 |(Clip 3 2
17 LH00048574 |BOOT (inner side) 2
18 LH00048575 |Clip 4 2




Wheel Rear

Ref.No. | Part Number Description Q'ty
1 LHO0048167 |Rear Right Drive Axle OF T-BOSS 550 E4 1
2 LHO0048166 [Rear Left Drive Axle OF T-BOSS 550 E4 1
3 LH00048155 |Bolt M10X1.25 OF T-BOSS 550 E4 8
4 LH00048156 |Hub Assy Shrt OF T-BOSS 550 E4 2
5 LH00048375 |Tire Rear(E4-75R-0012912) OF T-BOSS 550 E4 2
6 LHO0047052 |Wheel Sub-Assy OF T-BOSS 550 E4 2
7 LH00048163 |Washer 24 OF T-BOSS 550 E4 2
8 LH00048157 |Nut M24, Wheel OF T-BOSS 550 E4 2
9 LH00036162 |Cap, Wheel Sub-Assy OF T-BOSS 550 E4 2
10 LH0020807a [valve, Rim (Tr412) OF T-BOSS 550 E4 2
11 LH00048154 |Nut M10x1.25, Wheel OF T-BOSS 550 E4 8
13 LH00048570 |Clip 1 2
14 LH00048571 [BOOT (outside) 2
15 LH00048572 |Clip 2 2
16 LH00048573 |Clip 3 2
17 LH00048574 |BOOT (inner side) 2
18 LH00048575 |Clip 4 2




Fuel Tank, Steel

Ref.No. | Part Number Description Q'ty
1 LH00048120 [Fuel Tank Comp Steel OF T-BOSS 550 E4 1
2 LH00071972 |Cap Fuel Tank OF T-BOSS 550 E4 1
3 LHO00073051 |Rubber Damper OF T-BOSS 550 E4 2
4 LHO0048121 |Strap For Steel Fuel Tank Mounting OF T-BOSS 550 E4 2
5 LHO0073052 [Rubber Strap OF T-BOSS 550 E4 2
6 LH00011145 |Nut M8 OF T-BOSS 550 E4 2
7 LH00025037 [Rollover Valve OF T-BOSS 550 E4 1
8 LH0880.021 |Bracket, Rollover Valve OF T-BOSS 550 E4 1
9 LH00010183 |[Bolt M6X16 OF T-BOSS 550 E4 1
10 LH00048032 |Hose 1 OF T-BOSS 550 E4 1
11 LHO0048033 [Hose 2 OF T-BOSS 550 E4 1
12 LH00048124 |Fuel Pump OF T-BOSS 550 E4 1
13 LHO0073154 [Sealing For Fuel Pump_Steel Tank OF T-BOSS 550 E4 1
14 LHO0073149 |Bracket For Fuel Pump OF T-BOSS 550 E4 1
15 LH00010087 |[Bolt M6X10 OF T-BOSS 550 E4 6
16 LH00011019 |Washer Spring 6 OF T-BOSS 550 E4 6
17 LH00073145 [Quick Fitting Assy 9.49 OF T-BOSS 550 E4 1
18 LHO00073146 |Quick Fitting Assy 7.89 OF T-BOSS 550 E4 2
19 LH00048029 |Fuel Line 1 OF T-BOSS 550 E4 1
20 LH00048122 |Clip 14.6 OF T-BOSS 550 E4 5
21 LHO00048318 |Fuel Filer OF T-BOSS 550 E4 1
22 LH00048415 |Fuel Filer Support OF T-BOSS 550 E4 1
23 LHO00048030 |Fuel Line 2 OF T-BOSS 550 E4 1
24 LH00071658 |Clamp 8/14 OF T-BOSS 550 E4 1




Fuel Tank, Steel

5
/P
Ref.No. | Part Number Description Q'ty
25 LH00048005 |Quick Fitting Assy 7.89,B6 OF T-BOSS 550 E4 1
26 LH00048319 [Quick Fitting Assy 7.89,B13 OF T-BOSS 550 E4 1
27 LHO0048031 |Fuel Return Line OF T-BOSS 550 E4 1
28 LHO00048123 |Chain OF T-BOSS 550 E4 1
29 LHO0048349 |Spring OF T-BOSS 550 E4 1




Seat

(P

Ref.No. | Part Number Description Q'ty
1 LHO0048126 |[Integral Seat Assembly OF T-BOSS 550 E4 1
2 LHO0048125 |Pin,Fix OF T-BOSS 550 E4 2
3 LH00011165 |Washer Spring 10 OF T-BOSS 550 E4 2
4 LHO00048129 (Side Backrest OF T-BOSS 550 E4 2
5 LH00010783 |Bolt M8X20 OF T-BOSS 550 E4 8
6 LH00048127 [Middle Backrest OF T-BOSS 550 E4 1
7 LH00048128 |Head Rest OF T-BOSS 550 E4 2
8 LH00010783 |Bolt M8X20 OF T-BOSS 550 E4 4
9 LH00011145 |Nut M8 OF T-BOSS 550 E4 4
10 LH00048085 |Bolt OF T-BOSS 550 E4 1
11 LH00011233 |Nut M6 OF T-BOSS 550 E4 1
12 LH00010089 |Washer 10 OF T-BOSS 550 E4 NEW 4




Shift Shaft (OLD MODEL USED FOR THE VEHICLE BEFORE 2019.02)

Ref.No. | Part Number Description Q'ty
1 LH00010187 ([Bolt M6x25 OF T-BOSS 550 E4 1
2 LHO00048051 |Shifting Anchor Plate OF T-BOSS 550 E4 1
3 LH00048052 |Shift Board OF T-BOSS 550 E4 1
4 LHO0048048 |Cable, Shifter OF T-BOSS 550 E4 2
5 LH00048045 |Knob Shifter OF T-BOSS 550 E4 1
6 LH00010657 |Nut M10 OF T-BOSS 550 E4 1
7 LHO0048053 |Cover, Dust OF T-BOSS 550 E4 1
8 LH00048350 [Shift Guard Plate Support Plate OF T-BOSS 550 E4 1
9 LH00048047 |Spring, Shifting OF T-BOSS 550 E4 1
10 LHO0048044 ([Gearshifter OF T-BOSS 550 E4 1
11 LH00011168 [Washr 8 OF T-BOSS 550 E4 1
12 LH00048049 [Shift Mounting Plate Assembly OF T-BOSS 550 E4 1
13 LH00010783 |[Bolt M8x20 OF T-BOSS 550 E4 2
14 LHO0048050 [Front Shift Line Disc OF T-BOSS 550 E4 1
15 LH00048046 |Pin, Gearshifter OF T-BOSS 550 E4 1
16 LH00010685 |Cotter Pin 2X16 OF T-BOSS 550 E4 1
17 LHO010140B |Bolt M6x12 OF T-BOSS 550 E4 1
18 LH00011246 |[Spring Retainer 6 OF T-BOSS 550 E4 1
19 LH00010106 |[Spring Washr 8 OF T-BOSS 550 E4 2




Shift Shaft (NEW MODEL START TO USE AFTER 2019.02)

N
18
[P
Ref.No. | Part Number Description Q'ty

1 LH00048442 |Shift Mounting Plate Assembly OF T-BOSS 550 E4 1
2 LH00010783 |Bolt M6x25 OF T-BOSS 550 E4 2
3 LH00073705 [Shift Board OF T-BOSS 550 E4 1
4 LHO0048045 |Knob Shifter OF T-BOSS 550 E4 1
5 LH00073706 |Front Shift Rocker Arm OF T-BOSS 550 E4 1
6 LH00048053 |Cover, Dust OF T-BOSS 550 E4 1
7 LHO0048047 |Spring, Shifting OF T-BOSS 550 E4 1
8 LH00048046 |Pin, Gearshifter OF T-BOSS 550 E4 1
9 LH00011168 |Washr 8 OF T-BOSS 550 E4 1
10 LH00010685 |Cotter Pin 2X16 OF T-BOSS 550 E4 1
11 LH00011246 |Spring Retainer 6 OF T-BOSS 550 E4 1
12 LH0010140B |Bolt M6x12 OF T-BOSS 550 E4 1
13 LH00048443 [Cable, Shifter OF T-BOSS 550 E4 1
14 LH00048444 |Rocker OF T-BOSS 550 E4 1
15 LH00010187 |Bolt M6x25 OF T-BOSS 550 E4 1
16 LH00010657 |Nut M10 OF T-BOSS 550 E4 1
17 LH00048350 |Shift Guard Plate Support Plate OF T-BOSS 550 E4 1
18 LH00010106 |Washer Spring 8 OF T-BOSS 550 E4 2
19 LH00048445 |Bracket OF T-BOSS 550 E4 1




Propshaft

Ref.No.

Part Number

Description

LH00048281

Front Prop Shaft OF T-BOSS 550 E4

LH00011249

Bolt M8X1.0X25 OF T-BOSS 550 E4

LH00010106

Washer Spring 8 OF T-BOSS 550 E4

LH00010068

Washer 8 OF T-BOSS 550 E4

LH00048282

Rear Prop Shaft OF T-BOSS 550 E4

LH00011169

Bolt M10X1.25X32 OF T-BOSS 550 E4

LH00011165

Washer Spring 10 OF T-BOSS 550 E4

LH00011257

Bolt M10X1.25X30 OF T-BOSS 550 E4

V| |N|[O|]|D|WIN]|-

LH00010089

Washer 10 OF T-BOSS 550 E4

oo.boo.bn—\oooooon—\f.?-
<




Engine Installation

Ref.No. | Part Number Description Q'ty
1 LHO0048059 |[Front Engine Mount Bracket OF T-BOSS 550 E4 1
2 LH00035505 [Rubber Bushing OF T-BOSS 550 E4 2
3 LHO0035506 [Spacer 1 OF T-BOSS 550 E4 1
4 LHO0035507 |Spacer 2 OF T-BOSS 550 E4 1
5 LHO0011250 |Bolt M12X1.25X170 OF T-BOSS 550 E4 1
6 LH00010031 |Nut M12 OF T-BOSS 550 E4 3
7 LH00010783 |Bolt M8X20 OF T-BOSS 550 E4 2
8 LH00011145 |Nut M8 OF T-BOSS 550 E4 2
9 LHO00010106 |Washer Spring 8 OF T-BOSS 550 E4 2
10 LH00011251 [Bolt M12X1.25X150 OF T-BOSS 550 E4 2
11 LHO0035503 |Damper, Rubber OF T-BOSS 550 E4 4
12 LH00010795 |Nut M10 OF T-BOSS 550 E4 4
13 LH00010183 |Bolt M6X16 OF T-BOSS 550 E4 4
14 LH0010140B ([Bolt M6X12 OF T-BOSS 550 E4 1
15 LHO035524e |Engine OF T-BOSS 550 E4 1




Bumber

Ref.No. | Part Number Description

£HOB048272  |FrentBumperOFFBOSS550-E4

LH00048447 |Front Bumper OF T-BOSS 550 E4 NEW

LH00048271 |Bracket OF T-BOSS 550 E4

LH00010783 |Bolt M8X20 OF T-BOSS 550 E4

NTINIEIE

LH00026763 |Plug OF T-BOSS 550 E4

NOOI—‘I—\H-\E'
<




Box Assy

P

Ref.No. | Part Number Description Q'ty
1 LHO0048132 [Box Floor Cover OF T-BOSS 550 E4 1
2 LHO00048133 |Cargo Handle Ass'Y OF T-BOSS 550 E4 1
3 LH00011101 |Bolt M8X45 OF T-BOSS 550 E4 4
4 LH00011145 |Nut M8 OF T-BOSS 550 E4 4
5 LHO0048134 |[Rubber Sheath OF T-BOSS 550 E4 8
6 LHO0048135 [Pedal Spring ,L OF T-BOSS 550 E4 1
7 LHO0048136 [Pedal Spring ,R OF T-BOSS 550 E4 1
8 LH00048139 [Lock Seat,Rear Trunk OF T-BOSS 550 E4 2
9 LH00010278 |[Bolt M6X22 OF T-BOSS 550 E4 4
10 LH00010104 |Nut M6 OF T-BOSS 550 E4 4
11 LHO0048142 |Rear Side Protecting Plate,Lh OF T-BOSS 550 E4 1
12 LH00048143 [Rear Side Protecting Plate,Rh OF T-BOSS 550 E4 1
13 LH00010783 |[Bolt M8X20 OF T-BOSS 550 E4 6
14 LHO0048316 |[Tapping Screw M5 x16 OF T-BOSS 550 E4 2
15 LHO0047061 |[Cap,Protector End OF T-BOSS 550 E4 2
16 LHO00048313 |Pin Shaft ,Rotation OF T-BOSS 550 E4 2
17 LH0010140B ([Bolt M6X12 OF T-BOSS 550 E4 2
18 LHO0048393 |Damper OF T-BOSS 550 E4 1
19 LH00010089 [Washer 10 OF T-BOSS 550 E4 3
20 LH00010021 |Pin 2.5x20 OF T-BOSS 550 E4 2
21 LHO0073161 [Pin Axle OF T-BOSS 550 E4 1
22 LHO0048151 [Damper, Cargo Box Adjusting OF T-BOSS 550 E4 2
23 LH00011176 [Nut M6 OF T-BOSS 550 E4 2
24 LHO00048147 |Bolt OF T-BOSS 550 E4 2




Box Assy

Ref.No. | Part Number Description Q'ty
25 LH00011019 ([Washer Spring 6 OF T-BOSS 550 E4 4
26 LH00048270 |Bolt M6X20 OF T-BOSS 550 E4 4
27 LH00011246 |[Washer 6 OF T-BOSS 550 E4 4
28 LHO00011233 |Nut M6 OF T-BOSS 550 E4 4
29 LHO0048153 |Hook OF T-BOSS 550 E4 4
30 LHO0048359 |Bolt,Brake Rotor OF T-BOSS 550 E4 9
31 LH00011145 |Nut M8 OF T-BOSS 550 E4 9
32 LHO00048270 |Screw M6x20 OF T-BOSS 550 E4 2
33 LHO0048351 |Plate, Box OF T-BOSS 550 E4 1
34 LH00048270 |Bolt M6X20 OF T-BOSS 550 E4 4
35 LHO0048352 |Sponge OF T-BOSS 550 E4 1
36 LH00011245 |Washer 6 OF T-BOSS 550 E4 2




Meter

Ref.No. | Part Number Description

LHO0048058 |Bracket, Meter OF T-BOSS 550 E4

LH00011233 |Nut M6 OF T-BOSS 550 E4

LH00010183 |Bolt M6X16 OF T-BOSS 550 E4

£H00048214  |CoverMeterOFFBOSS556-F4

LHO00048448 |Cover, Meter NEW

LH00048269 |Bolt M6X16,White OF T-BOSS 550 E4

LH00048316 |Screw M5X16 OF T-BOSS 550 E4

LH00048251 ([Cover, Meter Bracket OF T-BOSS 550 E4

LHO048308A |LCD Meter OF T-BOSS 550 E4

Olo|JN|ao|lu|d][d|w]N]+—

LH00048309 |Rubber, Meter OF T-BOSS 550 E4

=
o

LH00011245 |Washer 6 OF T-BOSS 550 E4

[
[N

LH00011319 |Nut M6

wwwl—‘l—\wwl—‘ﬂ-\NWI—‘g
<




Electrical

Ref.No. | Part Number Description Q'ty
1 LHO00048299 |Wiring Harness OF T-BOSS 550 E4 1
2 LHO00048301 |Cable Of Starting Motor OF T-BOSS 550 E4 1
3 LHO0048302 (Cable Of Battery Negative OF T-BOSS 550 E4 1
4 LHO00048303 |Cable Of Battery Positive OF T-BOSS 550 E4 1
5 LH00048304 |Cable Of Frame OF T-BOSS 550 E4 1
6 LH00010183 |[Bolt M6x16 OF T-BOSS 550 E4 5
7 LH00048316 |Tapping Screw M5x16 OF T-BOSS 550 E4 5
8 LH00026434 |2WD/4WD Switch OF T-BOSS 550 E4 1
9 LHO0070400 |Accessory Socket Assy OF T-BOSS 550 E4 1
10 LHO00071602 |Starting Relay OF T-BOSS 550 E4 1
11 LH00011233 |Nut M6 OF T-BOSS 550 E4 4
12 LHO00071603 |Rectifier Regulator OF T-BOSS 550 E4 1
13 LH00010182 |Bolt M6x30 OF T-BOSS 550 E4 4
14 LHO0035088 [Reversing Buzzer OF T-BOSS 550 E4 1
15 LH00035083 |Auxiliary Relay OF T-BOSS 550 E4 7
16 LH00048360 |5 AMP Fuse OF T-BOSS 550 E4 1
17 LH00048361 |10 AMP Fuse OF T-BOSS 550 E4 1
18 LH00048362 (15 AMP Fuse OF T-BOSS 550 E4 4
19 LH00048363 |20 AMP Fuse OF T-BOSS 550 E4 1
20 LH00084275 |30 AMP Fuse OF T-BOSS 550 E4 1
21 LHO0071474 |EFI Relay OF T-BOSS 550 E4 1
22 LH00048293 |Parking Switch OF T-BOSS 550 E4 1
23 LHO0073436 |High/Low Beam Switch (Options) OF T-BOSS 550 E4 1
24 LH00026272 |Protector OF T-BOSS 550 E4 2




Electrical

40 4 8

/

%/ D |

Ref.No. | Part Number Description Q'ty
25 LHO0048300 |Wiring Harness For EFI OF T-BOSS 550 E4 1
26 LH00048305 [Solenoid Valve Controller OF T-BOSS 550 E4 1
27 LH00036120 |[Accessory Socket Assy For USB OF T-BOSS 550 E4 1
28 LHO0073306 [Rear DIFF Switch OF T-BOSS 550 E4 1
29 LHO0048394 |ECU OF T-BOSS 550 E4 1
30 LH0070822D |lgnition Coil OF T-BOSS 550 E4 1
31 LH00011260 |Bolt M6x40 OF T-BOSS 550 E4 1
33 LH00048327 |Plate For Battery OF T-BOSS 550 E4 1
34 LH00011145 |Nut M8 OF T-BOSS 550 E4 2
35 LHO0048067 [Fastening Rod Of Battery OF T-BOSS 550 E4 2
37 LH00048395 [Taillight Transition Line (For E4) OF T-BOSS 550 E4 1
38 LHO0048294 |Tie OF T-BOSS 550 E4 14
39 LHO0048191 |Buckle OF T-BOSS 550 E4 9
40 LHO0048297 |Key OF T-BOSS 550 E4 2
41 LHO0048296 |THREADED NUT OF T-BOSS 550 E4 1
42 LH00048295 |[lgnition Lock OF T-BOSS 550 E4 1
43 LH00048380 ([Lock Decal OF T-BOSS 550 E4 1
44 LHO00048396 |Directional Lock OF T-BOSS 550 E4 1
45 LHO0048397 [Lock Assembly OF T-BOSS 550 E4 1




Electrical, Low Beam

/%

Ref.No. | Part Number Description Q'ty
1 LHO00048365 |Front Low Beam Assy OF T-BOSS 550 E4 2
2 LHO0048001 |Head Light Adjusting Bolt OF T-BOSS 550 E4 4
3 LH00027373 |Spring OF T-BOSS 550 E4 4
4 LHO00048366 |Head Light Mounting Plate OF T-BOSS 550 E4 2
5 LH00011242 |Tapping Screw ST4.2x13 OF T-BOSS 550 E4 4




Electrical, Headlights And Taillights

P

Ref.No.

Part Number

Description

LH00048367

Front High Beam Assy OF T-BOSS 550 E4

LH00048202

Head Light Cover,L OF T-BOSS 550 E4

LH00048203

Head Light Cover,R OF T-BOSS 550 E4

[any

LH00048316

Tapping Screw M5 x16 OF T-BOSS 550 E4

LH00048001

Head Light Adjusting Bolt OF T-BOSS 550 E4

LH00027373

Spring OF T-BOSS 550 E4

LHO0048366

Head Light Mounting Plate OF T-BOSS 550 E4

LH00011242

Tapping Screw ST4.2x13 OF T-BOSS 550 E4

V| |N|[O|]|D|WIN]|-

LHO0048398

Tail Light (European-Standard) OF T-BOSS 550 E4

ury
o

LH00010797

Nut M5 OF T-BOSS 550 E4

[y
[ERN

LH00035247

Clip OF T-BOSS 550 E4

=
N

LH00048306

Turn Indicate Light,L,Rr OF T-BOSS 550 E4

[y
w

LH00048307

Turn Indicate Light,R,Rr OF T-BOSS 550 E4

RlR|D[OINIRIN|IDD




Brake System

Ref.No. | Part Number Description Q'ty
1 LHO0048181 |Brake Rotor, Driver OF T-BOSS 550 E4 4
2 LHO00048000 |Bolt,Brake Rotor OF T-BOSS 550 E4 16
3 LHO0048173 |Brake Caliper, Left,Front OF T-BOSS 550 E4 1
4 LH00010106 |Spring 8 OF T-BOSS 550 E4 8
5 LH00010105 |Bolt M8x25 (10.9) OF T-BOSS 550 E4 4
6 LH00048182 |Clamp 1 OF T-BOSS 550 E4 3
7 LH00010183 |[Bolt M6X16 OF T-BOSS 550 E4 12
8 LH00011233 |Nut M6 OF T-BOSS 550 E4 2
9 LH00010110 (Bolt M6x20 OF T-BOSS 550 E4 2
10 LH00048183 |Clamp 2 OF T-BOSS 550 E4 11
11 LHO0048180 [Hose 1 OF T-BOSS 550 E4 1
12 LH00048184 |Hose 2 OF T-BOSS 550 E4 1
13 LHO0048174 |Brake Caliper, Right,Front OF T-BOSS 550 E4 1
14 LH00048185 |Hose 3 OF T-BOSS 550 E4 1
15 LHO0048175 |Master Cylinder OF T-BOSS 550 E4 1
16 LH00010059 |Bolt M8x25 OF T-BOSS 550 E4 2
17 LHO0048003 [Push Rod OF T-BOSS 550 E4 1
18 LHO00073090 |Clevis OF T-BOSS 550 E4 1
19 LH00010094 (Cotter Pin 2X20 OF T-BOSS 550 E4 1
20 LHO00073091 |Clevis Pin OF T-BOSS 550 E4 1
21 LHO0048179 |Brake Resrvoir, Cover OF T-BOSS 550 E4 1
22 LH00048178 |Brake Resrvoir OF T-BOSS 550 E4 1
23 LHO0048190 |Tube OF T-BOSS 550 E4 1
24 LH00048186 |Hose 4 OF T-BOSS 550 E4 1
25 LHO0048187 |Fitting, Tee OF T-BOSS 550 E4 1




Brake System

Ref.No. | Part Number Description Q'ty
26 LH00011105 (Bolt M6x35 OF T-BOSS 550 E4 1
27 LHO0048188 |Hose 5 OF T-BOSS 550 E4 1
28 LHO0048176 |Brake Caliper, Left,Rare OF T-BOSS 550 E4 1
29 LHO0048189 |Hose 6 OF T-BOSS 550 E4 1
30 LHO0048177 |Brake Caliper, Right,Rare OF T-BOSS 550 E4 1
31 LH00010060 |Bolt M8%x28 OF T-BOSS 550 E4 4
32 LH00010068 |Washer 8 OF T-BOSS 550 E4 8
33 LH00048414 |[Brake Pads OF T-BOSS 550 E4 4




Park Brake Asm

Ref.No. | Part Number

Description

LH00048197

Park Brake Cable OF T-BOSS 550 E4

LH00048171

Pin Axle OF T-BOSS 550 E4

LH00048172

Pin, R OF T-BOSS 550 E4

LH00048170

Rubber,Park Brake OF T-BOSS 550 E4

LHO0048169

Park Brake Lever OF T-BOSS 550 E4

LH00011045

Bolt M8x40 OF T-BOSS 550 E4

LHO0048168

Park Brake Disc OF T-BOSS 550 E4

LH00048328

Brake (ALIPER) OF T-BOSS 550 E4

V| |N|[O|]|D|WIN]|-

LH00010027

Spring Washer 10 OF T-BOSS 550 E4

=
o

LH00010089

Washer 10 OF T-BOSS 550 E4

[y
[ERN

LH00011169

Bolt M10X1.25X32 OF T-BOSS 550 E4

NNNI—\I—\NI—\I—\I—\I—\I—\E-
<




Body, Seat Belt Mounting

Ref.No. | Part Number Description

LHO0048399 |Seat Belt Assy OF T-BOSS 550 E4

LH00048381 |Bolt 1 OF T-BOSS 550 E4

LHO0048382 |Washer 1 OF T-BOSS 550 E4

LHO00048383 |Spring Washer OF T-BOSS 550 E4

LH00048384 |Washer 2 OF T-BOSS 550 E4

LHO00048385 |Nut OF T-BOSS 550 E4

LHO0048386 |Bolt 2 OF T-BOSS 550 E4

LH00048387 [Belt Receiver Assy, R OF T-BOSS 550 E4

V| |N|[O|]|D|WIN]|-

LHO0048388 |Belt Receiver Assy, L OF T-BOSS 550 E4

n—\n—\.boomoo-b-bwe-
<




Body, Side Nets

>
Fla|ld|NfN|N] N A=
[of
c
i
=]
o
‘=
o
w
93
o
b
Qlo
|
n
olo|R|<|3|<|2|a
nlAln|w|n|lw]|O|O
DInlplolwn|o]|D@
AR R IR R ) L
3la(o|v|o|v]w|uw
Ola|lwn|lalun|o
Al T |Al T |A o
1o lolF|lolx] =
_I_IrrBrrBt:..l/
wluwlol7|ol,7 ]| ol o
oo = =lzlz
P I T T = T e
< =Y o} ol ol
J| 91312521212
T|T o) ©o|O|O
alv|Z|S|1Z21S] 5] -
Sl =2le|l 22| € E
Vlvlo|l3|lo|l3|alw
Z|lZ|a|Z|a|Z|<|<
gln|olo|uvulo|m]|n|s
NN IS I NN
NI DN I I B I
Elw|o|o|—|o|—]w|w0
I =1 B=1 =l =1 B4 IS
Z2|o|o|lolol|lo|o|lolo
Is1i=1k=1k=2k=1k=1k=1k=}
t< k=] k=1k=1k=1k=1k=1k=1k=]
o|T|T|ZT|Z|Z|Z|Z(T
[~V Y G I = R Iy [y )
(<]
2
P
7]
||| |in]of~]| o




Options:EPS

e

13

Ref.No. | Part Number

Description

LH00010106

Spring 8 OF T-BOSS 550 E4

LH00010653

Bolt M8x30 OF T-BOSS 550 E4

LH00048100

Eps Output Universal Axis. OF T-BOSS 550 E4

LH00048099

Eps Power Assembly OF T-BOSS 550 E4

LH00048084

Plate Eps Assy OF T-BOSS 550 E4

LH00010783

Bolt M8x20 OF T-BOSS 550 E4

LHO0048096

Eps Outin Universal Axis. OF T-BOSS 550 E4

LH00101408

Bolt M6x12 OF T-BOSS 550 E4

LH00048095

Plate, Eps Controller OF T-BOSS 550 E4

+HB0646483

Belt-M6x16-0FT-BOSS-550-F4

LHO0073054

Screw M6x16 OF T-BOSS 550 E4 NEW

LH00048101

EPS Controller OF T-BOSS 550 E4

LH00048389

EPS Mark OF T-BOSS 550 E4

HI—‘HI—‘%&DOO\IO‘IU‘I#WNH
w|N|R]|O

LH00048390

EPS Assembly OF T-BOSS 550 E4

HNl—\w.bHNHowl—tl—\l—tmmg
<




Options

2 VoA 4

Ref.No. | Part Number Description Q'ty
1 LH00010795 |Nut M10 OF T-BOSS 550 E4 4
2 LH00048081 |Ball Pin, Lh OF T-BOSS 550 E4 1
3 LH00048078 |Front Stabilizer Bar OF T-BOSS 550 E4 1
4 LH00011145 [Nut M8 OF T-BOSS 550 E4 4
5 LH00048080 (Ball Pin, Rh OF T-BOSS 550 E4 1
6 LH00027091 |[Rubber Support Seat OF T-BOSS 550 E4 2
7 LHO00027090 |Retaining Cover OF T-BOSS 550 E4 2
8 LH00010783 |[Bolt M8x20 OF T-BOSS 550 E4 4
9 LHO0048400 [LED Decorative Light, L OF T-BOSS 550 E4 1
10 LHO0048401 [LED Decorative Light, R OF T-BOSS 550 E4 1
11 LH00010183 |Bolt M6x16 OF T-BOSS 550 E4 2
12 £HO0048006 |CenterMirrer kit OFT-BOSS550£4 3
12 LHO0048545 |Center Mirror Kit OF T-BOSS 550 E4 1
13 LHO0048316 |Tapping Screw M5 x16 OF T-BOSS 550 E4 6
15 LH00048269 |Bolt M6x16 OF T-BOSS 550 E4 2
16 LH00011256 |Core Pulling Rivets 3X10 OF T-BOSS 550 E4 16
17 LHO00048261 |Tool Box,Before The Baffle OF T-BOSS 550 E4 1
18 LH00048255 |[Tool Box,Floor OF T-BOSS 550 E4 1
19 LHO00048262 |[Tool Box,Tailgate OF T-BOSS 550 E4 1
20 LHO00048270 [Screw M6x20 OF T-BOSS 550 E4 4
21 LH00048260 |Tool Box,The Side Panel OF T-BOSS 550 E4 1
22 LHO00048290 |Assist Grip Assy OF T-BOSS 550 E4 1
23 LH00011145 |Nut M8 OF T-BOSS 550 E4 4
24 LH00010783 |[Bolt M8x20 OF T-BOSS 550 E4 4
25 LHO0048082 |Front Stabilizer Bar OF T-BOSS 550 E4 1
26 LH00048265 |[Tool Box, Assembly OF T-BOSS 550 E4 1
27 LHO0048546 |[Bracket, Center Mirror Kit OF T-BOSS 550 E4 1




Options

Ref.No.

Part Number

Description

LH00073543

Tractor Assy OF T-BOSS 550 E4

LH00073544

Tractor OF T-BOSS 550 E4

LH00073545

Tow Hook OF T-BOSS 550 E4

LHO0073546

Slideway OF T-BOSS 550 E4

LH00010783

Bolt M8x20 OF T-BOSS 550 E4

LH00011145

Nut M8 OF T-BOSS 550 E4

LH00010783

Hexagon Flange Bolt M8x20 OF T-BOSS 550 E4

LHO0073547

Switch OF T-BOSS 550 E4

V| |N|[O|]|D|WIN]|-

LHO0048368

Controller OF T-BOSS 550 E4

ury
o

LH00073549

Remote Control OF T-BOSS 550 E4

[y
[ERN

LHO0048369

Temperature Sensor OF T-BOSS 550 E4

=
N

LH00025530

Tie OF T-BOSS 550 E4

=
[62]

LH00010201

Screw M5X16 OF T-BOSS 550 E4

N._\._\._\._\._\th._\._\._\._\g-
<




Options

Ref.No.

Part Number

Description

LH00048556

BRACKET, TRACTOR

LH00048557

BALL, TRACTOR

LH00010964

BOLT M16X95

LH00010658

NUT M16

LH00010037

WASHER1 6

Al |h|WIN|—

LH00027050

WASHER SPRING 16




Electrical

Ref.No.

Part Number

Description

LH00073326

Flasher Relay Assy OF T-BOSS 550 E4

LH00073439

Wire, Turning Lights Switch OF T-BOSS 550 E4

LH00047072

Turning Lights Switch OF T-BOSS 550 E4

LH00027494

Turn Indicate Light,L,Fr OF T-BOSS 550 E4

LH00027495

Turn Indicate Light,R,Fr OF T-BOSS 550 E4

LH00036131

LENS,LICENSE LIGHT OF T-BOSS 550 E4

LH00010001

Screw M5 x12 OF T-BOSS 550 E4

LH00048298

Horn Switch OF T-BOSS 550 E4

V| |N|[O|]|D|WIN]|-

LH00070404

Horn OF T-BOSS 550 E4

ury
o

LH0073075C

Emergency Switch OF T-BOSS 550 E4

[y
[ERN

LH00048402

Wire, Emergency Switch OF T-BOSS 550 E4

=
N

LH00010109

Nut M5 OF T-BOSS 550 E4

|—\|—t|—\|—t|—\|—t|—\|—t|—\|—t|—\|—t8~
<




Licence Bracket

12

Ref.No.

Part Number

Description

LH00048403

Licence Bracket, Front OF T-BOSS 550 E4

LH00048404

Core Pulling Rivets 4X12 OF T-BOSS 550 E4

LH00048405

Licence Bracket, Rear OF T-BOSS 550 E4

LH00048406

Speed Limit Bracket OF T-BOSS 550 E4

LH00048407

Licence Bracket 2, Rear OF T-BOSS 550 E4

LH00010783

Bolt M8x20 OF T-BOSS 550 E4

LH00010882

Nut M8 OF T-BOSS 550 E4

LH00048408

Reflector Bracket OF T-BOSS 550 E4

V| |N|[O|]|D|WIN]|-

LH00010110

Bolt M6x20 OF T-BOSS 550 E4

=
o

LH00011233

Nut M6 OF T-BOSS 550 E4

[y
[ERN

LH00048409

Speed Limit OF T-BOSS 550 E4

=
N

LH00048410

Side Reflector OF T-BOSS 550 E4

[y
w

LH00035705

Rear Reflector OF T-BOSS 550 E4

[
>

LH00048411

Spacer Bush OF T-BOSS 550 E4

NNNI—t-b-bn—\NNn—\n—\n—xool_\E-
<




Licence Bracket - NEW

Ref.No. | Part Number

Description

LH00055008

Licence Bracket, Front

LH00010183

Bolt M6x16

LH00048449

Licence Bracket, Rear

LH00048406

Speed Limit Bracket

LH00035705

Rear Reflector

LH00010783

Bolt M8x20

LH00010882

Nut M8

LH00048408

Reflector Bracket

LH00010110

Bolt M6x20

LH00011233

Nut M6

LH00048409

Speed Limit

ol Ll g
SlEls|ole|N]|o|u|s|wn]—

LH00048410

Side Reflector

NHAAHNNNI—&HNHS
<




Rear View Mirror

Ref.No. | Part Number

Description Q'ty
1 LH00048192 |[Rear View Mirror, L 1
2 LH00048193 [Rear View Mirror, R 1
3 LH00011469 |Bolt M6x16 4




Options

Ref.No. | Part Number Description Q'ty
1 LH00048412 |Bumper, L OF T-BOSS 550 E4 1
2 LHO0048413 |Bumper, R OF T-BOSS 550 E4 1
3 LHO00010110 |[Nut M6x20 OF T-BOSS 550 E4 8
4 LH00025608 [Plug OF T-BOSS 550 E4 4




Cylinder Head Cover

Ref.No. | Part Number Description Q'ty
35143 LHO0035143 |Intake Rocker Arm Comp OF T-BOSS 550 E4
2 35144 LHO0035144 |intake Rocker Arm Valve OF T-BOSS 550 E4 1
3 35146 LHO0035146 [Adjusting Nut Valve OF T-BOSS 550 E4 4
4 35147 LH00035147 |Adjusting Screw Valve OF T-BOSS 550 E4 4
5 35148 LHO0035148 [Exhaust Rocker Arm Comp OF T-BOSS 550 E4 1
6 35149 LHO0035149 [Exhaust Rocker Arm Valve OF T-BOSS 550 E4 1
7 35150 LHO0035150 [Bolt M14x1.25x12 OF T-BOSS 550 E4 2
8 35215 LH00035215 |Washer 14 OF T-BOSS 550 E4 2
9 35142 LH00035142 |intake Rocker Shaft OF T-BOSS 550 E4 1
10 35145 LH00035145 |Exhaust Rocker Shaft OF T-BOSS 550 E4 1
11 35110 LH00035110 |Cylinder Head Cover OF T-BOSS 550 E4 1
12 10187 LHO0010187 [Bolt M6x25 OF T-BOSS 550 E4 4
13 35111 LHO0035111 [Gasket OF T-BOSS 550 E4 2
14 35107 LH00035107 |Valve Adjust Cover OF T-BOSS 550 E4 2
15 10110 LH00010110 |Bolt M6x20 OF T-BOSS 550 E4 5
16 10186 LHO0010186 [Bolt M6x35 OF T-BOSS 550 E4 2
17 35108 LH00035108 |Washer 6 OF T-BOSS 550 E4 >
18 10530 LHO0010530 [Bolt M6x55 OF T-BOSS 550 E4 4
19 10182 LH00010182 |Bolt M6x30 OF T-BOSS 550 E4 2
20 35113 LHO0035113 [0O-Ring 18x2.4 OF T-BOSS 550 E4 1
21 35112 LH00035112 |Seal Cover OF T-BOSS 550 E4 1
22 10140 LH00010140 |Bolt M6x12 OF T-BOSS 550 E4 1




Cylinder Head

27

20—

Ref.No. | Part Number | Part Number Description Q'ty
1 10067 LH00010067 |Thrust Nut M8 OF T-BOSS 550 E4 1
2 35097 LH00035097 |Stud M8x68 OF T-BOSS 550 E4 1
3 35106 LHO0035106 [Gasket,Cylinder Head OF T-BOSS 550 E4 1
4 10004 LH00010004 |Thrust Nut M6 OF T-BOSS 550 E4 2
5 35098 LH00035098 |Stud M6x72 OF T-BOSS 550 E4 2
6 10278 LH00010278 |Bolt M6x22 OF T-BOSS 550 E4 2
7 35103 LHO0035103 |water Outlet Joint, Cylinder Head OF T-BOSS 550 E4 1
8 35104 LH00035104 |Pipe,Cylinder Head OF T-BOSS 550 E4 1
9 35109 LHO0035109 (Clip 7.5 OF T-BOSS 550 E4 2
10 35095e LHO035095e |Water Temperature Sensor OF T-BOSS 550 E4 1
11 35171 LHO0035171 |Thermostat OF T-BOSS 550 E4 1
12 35105 LHO0035105 [Spark Plug DPR7EA-9(NGK) OF T-BOSS 550 E4 1
13 35135 LHO0035135 [Intake Valve OF T-BOSS 550 E4 2
14 35137 LH00035137 |Seat Spring Valve OF T-BOSS 550 E4 4
15 35140 LHO0035140 (Seal Valve Stem OF T-BOSS 550 E4 4
16 35136 LHO0035136 |[Spring Valve OF T-BOSS 550 E4 4
17 35138 LH00035138 |Retainer Spring Valve OF T-BOSS 550 E4 4
18 35139 LH00035139 |Cotter Valve OF T-BOSS 550 E4 8
19 35100 LHO0035100 |Cylinder Bolt M10x1.25x190 OF T-BOSS 550 E4 2
20 35101 LHO0035101 |[Cylinder Bolt M10x1.25x200 OF T-BOSS 550 E4 2
21 35102 LHO0035102 |washer, Cylinder Bolt OF T-BOSS 550 E4 4
22 50076 LHO0050076 [Dowel Pin 8x14 OF T-BOSS 550 E4 2
23 35141 LHO0035141 [EXHAUST VALVE of ATV500-D T3b 2
24 35099 LHO0035099 [Stud M8x42 OF T-BOSS 550 E4 2
25 10186 LHO0010186 [Bolt M6x35 OF T-BOSS 550 E4 2
26 35096e LH0035096e |Cylinder Head OF T-BOSS 550 E4 1
27 48429 LH00048429 |Cylinder Head Assy OF T-BOSS 550 E4 1




Camshaft

Ref.No. | Part Number | Part Number Description Q'ty
1 35156 LH00035156 |Camshaft Assembly OF T-BOSS 550 E4 1
2 35163 LH00035163 [Timing Chain OF T-BOSS 550 E4 1
3 35154 LH00035154 |Timing Sprocket OF T-BOSS 550 E4 1
4 10835 LH00010835 |Dowel Pin, Timing Sprocket OF T-BOSS 550 E4 1
5 35153 LHO0035153 [Retainer OF T-BOSS 550 E4 1
6 10828 LH00010828 |Bolt M6x10 OF T-BOSS 550 E4 2
7 35152 LH00035152 |Camshaft Spacer OF T-BOSS 550 E4 1




Cylinder

1

/. 2

@Y =
Ref.No. | Part Number | Part Number Description Q'ty
1 35116 LH00035116 |Water Inlet Hose OF T-BOSS 550 E4 1
2 35343 LH00035343 [Clamp 20/32 OF T-BOSS 550 E4 2
3 35114 LH00035114 |Joint, Water Inlet OF T-BOSS 550 E4 1
4 35120 LHO0035120 |Gasket, Cylinder OF T-BOSS 550 E4 1
5 10278 LH00010278 [Bolt M6x22 OF T-BOSS 550 E4 2
6 35119 LHO0035119 |[Cylinder OF T-BOSS 550 E4 1
7 35118 LHO0035118 [Dowel Pin 13x18 OF T-BOSS 550 E4 2
8 35158 LHO0035158 |Gasket, Tensioner OF T-BOSS 550 E4 1
9 35157 LHO0035157 [Tensioner OF T-BOSS 550 E4 1
10 10187 LH00010187 |Bolt M6x25 OF T-BOSS 550 E4 4
11 35115 LHO0035115 [0O-Ring 24x2.5 OF T-BOSS 550 E4 1
12 35160 LH00035160 |Tensioner Plate OF T-BOSS 550 E4 1
13 35162 LH00035162 |Washer 8 OF T-BOSS 550 E4 1
14 35161 LHO0035161 |[Bolt, Tensioner Plate OF T-BOSS 550 E4 1
15 35159 LHO0035159 [Timing Chain Guide OF T-BOSS 550 E4 1




Crankshaft Comp

Ref.No. | Part Number | Part Number Description Q'ty
1 35133 LH00035133 |Key OF T-BOSS 550 E4 1
2 35121A LH0035121A |Crankshaft OF T-BOSS 550 E4 1
3 35128 LH00035128 |Piston Pin OF T-BOSS 550 E4 1
4 35127 LH00035127 |piston OF T-BOSS 550 E4 1
5 35129 LH00035129 |Clip, Piston Pin OF T-BOSS 550 E4 2
6 35124 LH00035124 |Piston Ring Set OF T-BOSS 550 E4 1
7 35125 £HO0035125 |2Nd-Ring OF F-BOSSS50-E4 +
S 35126 £EHB0035126 |OiRing OF F-BOSS550-E4 *
9 35122 LH00035122 |Nut M18x1.5 (L) OF T-BOSS 550 E4 1
10 35131 LH00035131 |Gear, Balancer Shaft OF T-BOSS 550 E4 1
11 35123 LH00035123 |Key OF T-BOSS 550 E4 1
12 35130 LH00035130 |Balancer Shaft OF T-BOSS 550 E4 1
13 35132 LH00035132 |Sprocket, Balance Shaft OF T-BOSS 550 E4 1
14 35134 LH00035134 |Washer 10.2x28x2 OF T-BOSS 550 E4 1
15 10028 LH00010028 |Bolt M10x25 OF T-BOSS 550 E4 1




Left Crankcase

Ref.No. | Part Number | Part Number Description Q'ty
1 10186 LH00010186 |Bolt M6x35 OF T-BOSS 550 E4 3
2 10827 LH00010827 |Bolt M6x80 OF T-BOSS 550 E4 3
3 10005 LH00010005 |Bolt M6x60 OF T-BOSS 550 E4 2
4 10177 LH00010177 |Bolt M6x40 OF T-BOSS 550 E4 1
5 35221 LH00035221 |Bolt M8x38 OF T-BOSS 550 E4 3
6 35223 LH00035223 |0il Filter OF T-BOSS 550 E4 1
7 35213 LH00035213 |Bolt, Oil Filter OF T-BOSS 550 E4 1
8 10843 LH00010843 [0-Ring 10X1.8 OF T-BOSS 550 E4 1
9 35094 LHO0035094 [Dowel Pin 10x14 OF T-BOSS 550 E4 3
10 35118 LHO0035118 [Dowel Pin 13x18 OF T-BOSS 550 E4 4
11 35337 LHO0035337 [Speed Sensor OF T-BOSS 550 E4 1
12 35225 LH00035225 |0-Ring 14x1.44 OF T-BOSS 550 E4 1
13 10189 LH00010189 |Bolt M6x16 OF T-BOSS 550 E4 1
14 10844 LH00010844 [0-Ring 18x3.55 OF T-BOSS 550 E4 1
15 35224 LH00035224 |0il Dip Rod OF T-BOSS 550 E4 1
16 1309283 LH01309283 |Washer 12 OF T-BOSS 550 E4 1
17 50105 LHO0050105 [Drain Bolt M12x1.5 OF T-BOSS 550 E4 1
18 10847 LH00010847 |Bearing 6307 OF T-BOSS 550 E4 1
19 10846 LH00010846 |Bearing 6303C3 OF T-BOSS 550 E4 2
20 10848 LH00010848 |Bearing 63/22 OF T-BOSS 550 E4 1
21 10849 LH00010849 |Bearing 6202 OF T-BOSS 550 E4 1
22 35216 LH00035216 |Left Crankcase OF T-BOSS 550 E4 1




Right Crankcase

Ref.No. | Part Number | Part Number Description Q'ty
1 10851 LHO0010851 [Bearing 6203RS OF T-BOSS 550 E4 1
2 10860 LH00010860 [Bearing 5206C3 OF T-BOSS 550 E4 1
3 10848 LH00010848 [Bearing 63/22 OF T-BOSS 550 E4 1
4 10850 LH00010850 [Bearing 6208 OF T-BOSS 550 E4 1
5 35218 LH00035218 |0il Seal 22x38x7 OF T-BOSS 550 E4 1
6 35222 LH00035222 |0il Seal 30x45x8 OF T-BOSS 550 E4 1
7 35217 LH00035217 |Right Crankcase OF T-BOSS 550 E4 1
8 35227 LH00035227 |Washer 10 OF T-BOSS 550 E4 1
9 35339 LHO00035339 |Reverse Gear Sensor OF T-BOSS 550 E4 1
10 35226 LH00035226 |0-Ring 26x2.5 OF T-BOSS 550 E4 1
11 35338 LH00035338 |Gear Position Sensor OF T-BOSS 550 E4 1
12 10191 LH00010191 |Bolt M6x18 OF T-BOSS 550 E4 2
13 10845 LH00010845 [Clamp A12 OF T-BOSS 550 E4 2
14 35220a LH0035220a |Breather Hose OF T-BOSS 550 E4 1
15 35219 LH00035219 |Joint, Breather Hose OF T-BOSS 550 E4 1
16 10186 LH00010186 |Bolt M6x35 OF T-BOSS 550 E4 6




CVT Housing

Ref.No. | Part Number | Part Number Description Q'ty
1 35235 LH00035235 |Cvt Housing OF T-BOSS 550 E4 1
2 35238 LH00035238 |Gasket 1, CVT Housing OF T-BOSS 550 E4 1
3 35094 LHO0035094 [Dowel Pin 10x14 OF T-BOSS 550 E4 2
4 35239 LH00035239 |Gasket 2, CVT Housing OF T-BOSS 550 E4 1
5 35236 LHO0035236 |Bearing Retainer, CVT OF T-BOSS 550 E4 1
6 10852 LHO0010852 [Bearing 6208RS OF T-BOSS 550 E4 1
7 48028 LH00048028 (Plate, Pipe OF T-BOSS 550 E4 1
8 35229 LH00035229 |0-Ring 39x2.3 OF T-BOSS 550 E4 1
9 35228 LH00035228 |[Spacer, Drive Shaft OF T-BOSS 550 E4 1
10 35251 LH00035251 |0il Seal 54x70x8 OF T-BOSS 550 E4 1
11 35533 LHO0035533 [Rubber Strip OF T-BOSS 550 E4 1
12 35237 LH00035237 |Plate, Air Intake OF T-BOSS 550 E4 1
13 35231 LH00035231 |Gasket, CVT Cover OF T-BOSS 550 E4 1
14 10140 LH00010140 |Bolt M6x12 OF T-BOSS 550 E4 9
15 35232 LH00035232 |Bolt M8x50 OF T-BOSS 550 E4 2
16 35233 LH00035233 |Bolt M8x45 OF T-BOSS 550 E4 8
17 10187 LH00010187 |Bolt M6x25 OF T-BOSS 550 E4 4
18 35118 LH00035118 [Dowel Pin 13x18 OF T-BOSS 550 E4 2




CVT Cover

Ref.No. | Part Number | Part Number Description Q'ty
1 35230 LH00035230 |CVT Cover OF T-BOSS 550 E4 1
2 35253 LH00035253 |Limitator, Oil Seal OF T-BOSS 550 E4 1
3 35252 LH00035252 |0il Seal 17x35x5 OF T-BOSS 550 E4 1
4 10853 LHO0010853 [Bearing 6003/P6 OF T-BOSS 550 E4 1
5 10826 LH00010826 |Bolt M6x10 OF T-BOSS 550 E4 1
6 35108 LH00035108 |Washer 6 OF T-BOSS 550 E4 1
7 26262 LH00026262 [Screw M6x12 OF T-BOSS 550 E4 5
8 35254 LH00035254 [Damper Plate OF T-BOSS 550 E4 1
9 35257 LH00035257 [Rubber Damper 3 OF T-BOSS 550 E4 1
10 35255 LHO0035255 [Rubber Damper 1 OF T-BOSS 550 E4 1
11 35256 LHO0035256 [Rubber Damper 2 OF T-BOSS 550 E4 1
12 29503 LH00029503 |Bolt M6x45 OF T-BOSS 550 E4 14
13 10530 LH00010530 |Bolt M6x55 OF T-BOSS 550 E4 2
14 48012 LH00048012 |Connecting Plate, Air Shroud OF T-BOSS 550 E4 1




Left Crankcase Cover

Ref.No. | Part Number | Part Number Description Q'ty
1 35537 LHO0035537 [End Cap OF T-BOSS 550 E4 1
2 10039 LHO0010039 |0-Ring 46.5%2.65 OF T-BOSS 550 E4 1
3 10140 LH00010140 |Bolt M6x12 OF T-BOSS 550 E4 3
4 35247 LH00035247 [Cable Clamp OF T-BOSS 550 E4 2
5 10329 LH00010329 |Bolt M6x32 OF T-BOSS 550 E4 3
6 10349 LH00010349 |Bolt M6x50 OF T-BOSS 550 E4 1
7 10177 LH00010177 |Bolt M6x40 OF T-BOSS 550 E4 8
8 35250 LH00035250 |0-Ring 12X2.8 OF T-BOSS 550 E4 1
9 35249 LH00035249 (Plug, Inspection OF T-BOSS 550 E4 1
10 35234 LH00035234 |Left Crankcase Cover OF T-BOSS 550 E4 1
11 35246 LH00035246 |Lead Holder OF T-BOSS 550 E4 1
12 10829 LH00010829 |Bolt M5x10 OF T-BOSS 550 E4 2
13 35244 LH00035244 |Gasket, Left Crankcase Cover OF T-BOSS 550 E4 1
14 35094 LH00035094 [Dowel Pin 10x14 OF T-BOSS 550 E4 2




Generator

i

| (
Ref.No. | Part Number | Part Number Description Q'ty
ES 35334 £EHO0035334 |Stator-Assy-OF F-BOSS550E4 ki
1 35334e LH0035334e [STATOR ASSY NEW 1
2 35335 £EHO0035335 |RetorAssy-OFT-BOSS-550-F4 +
2 35335e LH0035335e |Rotor Assy OF T-BOSS 550 E4 NEW 1
3 10182 LH00010182 |Bolt M6x30 OF T-BOSS 550 E4 3
4 71688 LHO0071688 |Nut M16x1.5 OF T-BOSS 550 E4 1
5 71689 LH00071689 |Washer 16.5 OF T-BOSS 550 E4 1




Electric Starter

Ref.No. | Part Number | Part Number Description Q'ty
1 35336 LHO0035336 |Starting Motor OF T-BOSS 550 E4 1
2 35247 LH00035247 [Cable Clamp OF T-BOSS 550 E4 1
3 10182 LH00010182 |Bolt M6x30 OF T-BOSS 550 E4 2
4 10830 LHO0010830 [Screw M8x20 OF T-BOSS 550 E4 6
5 35265 LH00035265 |Stater Clutch OF T-BOSS 550 E4 1
6 10859 LH00010859 |Needle Bearing Rna49/22 OF T-BOSS 550 E4 1
7 35260 LH00035260 |Output Gear Assy OF T-BOSS 550 E4 1
8 35259 LHO0035259 ([Spacer OF T-BOSS 550 E4 1
9 35264 LH00035264 |Idle Gear Bushing OF T-BOSS 550 E4 1
10 35262 LH00035262 |Idle Gear Shaft OF T-BOSS 550 E4 1
11 35263 LH00035263 |Idle Gear OF T-BOSS 550 E4 1
12 35261 LHO0035261 |Axle, Dual Gear OF T-BOSS 550 E4 1
13 35258 LH00035258 |Dual Gear OF T-BOSS 550 E4 1




Clutch

Ref.No. | Part Number | Part Number Description Q'ty
1 35296 LH00035296 |Clutch Carrier Assy OF T-BOSS 550 E4 1
2 35293 LH00035293 |0il Seal 38x46x4/6, End Face OF T-BOSS 550 E4 1
3 35295 LH00035295 |Clutch Housing Assy OF T-BOSS 550 E4 1
4 35298 LH00035298 |Drive Assy Comp OF T-BOSS 550 E4 1
5 35299 LH00035299 |Driven Assy Comp OF T-BOSS 550 E4 1
6 35297 LH00035297 |V-Belt OF T-BOSS 550 E4 1
7 35294 LH00035294 [Nut M20x1.5 OF T-BOSS 550 E4 2




Transmission I

Ref.No. | Part Number | Part Number Description Q'ty
1 35320 LH00035320 |Main Shaft. Gearshift OF T-BOSS 550 E4 1
2 35309 LH00035309 |[Bell Plug 12 OF T-BOSS 550 E4 1
3 35307 LH00035307 |Washer 17.5x26x1 OF T-BOSS 550 E4 1
4 35318 LH00035318 |Driven Gear, Low Range OF T-BOSS 550 E4 1
5 35314 LH00035314 |sSliding Bush, Gearshift OF T-BOSS 550 E4 1
6 35311 LH00035311 |Circlip 25 OF T-BOSS 550 E4 4
7 35310 LH00035310 |Spline Washer OF T-BOSS 550 E4 2
8 35316 LH00035316 |Driven Gear, High Range OF T-BOSS 550 E4 1
9 35317 LH00035317 |Bushing, Driven High Range Gear OF T-BOSS 550 E4 1
10 35315 LHO0035315 |[Driven Shaft OF T-BOSS 550 E4 1
11 35308 LH00035308 |Driven Output Gear OF T-BOSS 550 E4 1
12 35312 LH00035312 |Washer 20.5x30x1.5 OF T-BOSS 550 E4 2
13 35313 LHO0035313 [Chain, Reverse Gear OF T-BOSS 550 E4 1
14 35319 LH00035319 |Sprocket, Reverse Gear OF T-BOSS 550 E4 1
15 10858 LHO0010858 [Needle Bearing K20x26x12 OF T-BOSS 550 E4 1
16 24407 LH00024407 (Circlip 20 OF T-BOSS 550 E4 1
17 35271 LH00035271 |Output Driven Gear OF T-BOSS 550 E4 1
18 35276 LHO0035276 |[Drive Bevel Gear Shaft OF T-BOSS 550 E4 1
19 35274 LH00035274 |Bearing Seat,Drive Bevel Gear OF T-BOSS 550 E4 1
20 35286 LHO0035286 [Bolt M8x28 OF T-BOSS 550 E4 4
21 10855 LHO0010855 [Bearing 6305C3 OF T-BOSS 550 E4 1
22 35287 LHO0035287 [Bearing Limit OF T-BOSS 550 E4 2
23 10276 LHO0010276 [Screw M8x25 OF T-BOSS 550 E4 4
24 35277 LH00035277 |Adjust Washer, Drive Bevel Gear OF T-BOSS 550 E4 1
25 35272 LHO0035272 [Drive Bevel Gear OF T-BOSS 550 E4 1
26 35275 LH00035275 |Locknut, Bevel Gear OF T-BOSS 550 E4 1




Transmission II

16 Q v
‘\13 19

» 17

15
Ref.No. | Part Number | Part Number Description Q'ty
1 10837 LHO0010837 [Nut M14x1.5-10 OF T-BOSS 550 E4 1
2 35292 LH00035292 |Washer,Front Transmisson Output Shaft Nut OF T-BOSS 550 E4 1
3 48430 LHO0048430 |Coupler, Front Transmission Output OF T-BOSS 550 E4 1
4 35289 LH00035289 |0il Seal 44x60x6.7/10 OF T-BOSS 550 E4 1
5 35291 LH00035291 [Bearing Retainer, Front Output Shaft OF T-BOSS 550 E4 1
6 10267N LH0010267N [Bearing 6205 OF T-BOSS 550 E4 1
7 35288 LH00035288 |Front Output Shaft OF T-BOSS 550 E4 1
8 35273 LH00035273 |Driven Bevel Gear OF T-BOSS 550 E4 1
9 10856 LHO0010856 |[Bearing 6207/P63 OF T-BOSS 550 E4 1
10 35282 LH00035282 [Bearing Limit Nut OF T-BOSS 550 E4 1
11 10848 LH00010848 [Bearing 63/22 OF T-BOSS 550 E4 1
12 35279 LH00035279 |0-Ring 88x2.4 OF T-BOSS 550 E4 1
13 35280 LH00035280 |Adjust Washer, Driven Bevel Gear OF T-BOSS 550 E4 2
14 35278 LH00035278 |Bearing Seat, Driven Bevel Gear OF T-BOSS 550 E4 1
15 35286 LH00035286 |Bolt M8x28 OF T-BOSS 550 E4 4
16 35281 LH00035281 |0il Seal 30x46x7 OF T-BOSS 550 E4 1
17 35283 LHO0035283 [Coupler, Rear Transmission Output OF T-BOSS 550 E4 1
18 35284 LH00035284 |Washer, Rear Output Shaft Nut OF T-BOSS 550 E4 1
19 35285 LH00035285 [Nut, Rear Output Shaft OF T-BOSS 550 E4 1




Transmission III

Ref.No. | Part Number | Part Number Description Q'ty
1 35330 LHO0035330 (Left Shift Fork OF T-BOSS 550 E4 1
2 35327 LH00035327 |Spring 1, Shift Fork OF T-BOSS 550 E4 1
3 35326 LHO0035326 |[Spring Seat OF T-BOSS 550 E4 2
4 10129 LH00010129 (Circlip 12 OF T-BOSS 550 E4 3
5 35333 LHO0035333 |Guide Bar OF T-BOSS 550 E4 1
6 35329 LHO0035329 [Right Shift Fork OF T-BOSS 550 E4 1
7 35328 LH00035328 |Spring 2, Shift Fork OF T-BOSS 550 E4 1
8 10186 LH00010186 |Bolt M6x35 OF T-BOSS 550 E4 1
9 35306 LHO0035306 |Washer 6.6x22x2 OF T-BOSS 550 E4 1
10 35305 LH00035305 |Torsion Spring, Driven Sector Gear OF T-BOSS 550 E4 1
11 35304 LHO0035304 |Washer 13.5x22x1 OF T-BOSS 550 E4 1
12 35301 LH00035301 |Driven Sector Gear OF T-BOSS 550 E4 1
13 35302 LH00035302 |Shaft, Driven Sector Gear OF T-BOSS 550 E4 1
14 35303 LH00035303 |Washer, Driven Sector Gear OF T-BOSS 550 E4 1
15 35325 LH00035325 |Hole Bolt M14x1.5 OF T-BOSS 550 E4 1
16 35324 LH00035324 |Washer 14x22x1 OF T-BOSS 550 E4 1
17 35332 LH00035332 |Limit Spring OF T-BOSS 550 E4 1
18 10842 LH00010842 |Friction Ball 3/8 OF T-BOSS 550 E4 1
19 35331 LHO0035331 |Shift Cam OF T-BOSS 550 E4 1
20 35323 LH00035323 |Limit Washer OF T-BOSS 550 E4 1
21 35322 LHO0035322 |Spring, Gear Contactor OF T-BOSS 550 E4 1
22 10135 LHO0010135 [Screw M5x12 OF T-BOSS 550 E4 1
23 35321 LH00035321 |Gear Contactor OF T-BOSS 550 E4 1
24 10187 LH00010187 |Bolt M6x25 OF T-BOSS 550 E4 3
25 10329 LH00010329 |Bolt M6x32 OF T-BOSS 550 E4 1
26 35242 LH00035242 |Oil Seal 15x25x5 OF T-BOSS 550 E4 1




Transmission III

Ref.No. | Part Number | Part Number Description Q'ty
27 35240 LH00035240 |Cover, Sector Gear Housing OF T-BOSS 550 E4 1
28 35300 LHO0035300 |Weld Part, Drive Sector Gear OF T-BOSS 550 E4 1
29 50076 LHO0050076 [Dowel Pin 8x14 OF T-BOSS 550 E4 1
30 35241 LH00035241 |Gasket, Sector Gear Housing OF T-BOSS 550 E4 1
31 35243 LH00035243 |Clip OF T-BOSS 550 E4 1




Oil Pump

Ref.No. | Part Number | Part Number Description Q'ty
1 35197 LH00035197 [Relief Valve OF T-BOSS 550 E4 1
2 35200 LH00035200 |O-Ring 10x2.3 OF T-BOSS 550 E4 1
3 35198 LH00035198 |[Relief Valve Body OF T-BOSS 550 E4 1
4 35199 LHO0035199 |0il Plug, Relief Valve OF T-BOSS 550 E4 1
5 35201 LHO0035201 |[Spring Relief Valve OF T-BOSS 550 E4 1
6 35202 LH00035202 [Spring Washer OF T-BOSS 550 E4 1
7 10838 LH00010838 |Circlip 12 OF T-BOSS 550 E4 1
8 35203 LH00035203 |Pressure Strip,Relief Valve OF T-BOSS 550 E4 1
9 10140 LH00010140 |Bolt M6x12 OF T-BOSS 550 E4 2
10 10840 LH00010840 (Circlip 11 OF T-BOSS 550 E4 1
11 35191 LHO00035191 [Sprocket, Oil Pump OF T-BOSS 550 E4 1
12 35196 LH00035196 |Chain, Oil Pump OF T-BOSS 550 E4 1
13 35206 LH00035206 |Gasket, Oil Pump OF T-BOSS 550 E4 1
14 35195 LHO0035195 |OQil Pump OF T-BOSS 550 E4 1
15 35192 LH00035192 |Shaft, Oil Pump OF T-BOSS 550 E4 1
16 35187 LHO0035187 [Cover, Oil Pump OF T-BOSS 550 E4 1
17 35189 LH00035189 |Outer Rotor,Qil Pump OF T-BOSS 550 E4 1
18 35190 LH00035190 |Iinner Rotor,Oil Pump OF T-BOSS 550 E4 1
19 35193 LH00035193 |Dowel Pin OF T-BOSS 550 E4 2
20 35194 LH00035194 |[Straight Pin OF T-BOSS 550 E4 1
21 35188 LH00035188 |0il Pump Housing OF T-BOSS 550 E4 1
22 10857 LH00010857 |Screw M5x20 OF T-BOSS 550 E4 1
23 35204 LH00035204 |Qil Strainer OF T-BOSS 550 E4 1
24 10210 LH00010210 |Bolt M6x14 OF T-BOSS 550 E4 1
25 35205 LH00035205 |0-Ring 14x2.5 OF T-BOSS 550 E4 1
26 10177 LH00010177 |Bolt M6x40 OF T-BOSS 550 E4 3




Water Pump

14

Ref.No. | Part Number | Part Number Description Q'ty
1 35179 LHO0035179 |water Pump Assy OF T-BOSS 550 E4 1
2 35173 LHO0035173 [water Pump Cover OF T-BOSS 550 E4 1
3 35176 LHO0035176 |Gasket OF T-BOSS 550 E4 1
4 35172 LHO0035172 [water Pump Housing OF T-BOSS 550 E4 1
5 10140 LH00010140 |Bolt M6x12 OF T-BOSS 550 E4 1
6 35108 LH00035108 |Washer 6 OF T-BOSS 550 E4 1
7 10182 LH00010182 |Bolt M6x30 OF T-BOSS 550 E4 2
8 35175 LHO0035175 |[water Pump Shaft OF T-BOSS 550 E4 1
9 10839 LHO0010839 (Circlip 10 OF T-BOSS 550 E4 1
10 35177 LHO0035177 |0il Seal 10x20x5 OF T-BOSS 550 E4 1
11 70020 LHO0070020 [Bearing 6000 OF T-BOSS 550 E4 1
12 35178 LHO0035178 |Water Seal OF T-BOSS 550 E4 1
13 35180 LHO0035180 [Iimpeller OF T-BOSS 550 E4 1
14 10349 LH00010349 |Bolt M6x50 OF T-BOSS 550 E4 1
15 10160 LH00010160 |Bolt M6x70 OF T-BOSS 550 E4 1
16 35174 LH00035174 |0-Ring 34x2.5 OF T-BOSS 550 E4 1
17 35182 LH00035182 |0-Ring 21x2.5 OF T-BOSS 550 E4 1
18 35181 LH00035181 |water Outlet Pipe OF T-BOSS 550 E4 1
19 10831 LHO0010831 [Screw M6x10 OF T-BOSS 550 E4 1




Left Side Cover

Ref.No. | Part Number | Part Number Description Q'ty
1 35270 LHO0035270 |Left Side Cover OF T-BOSS 550 E4 1
2 10140 LH00010140 |Bolt M6x12 OF T-BOSS 550 E4 4




Fuel Injection Assy

Ref.No. | Part Number | Part Number Description Q'ty
1 35207 LH00035207 |0-Ring 40x2.4 OF T-BOSS 550 E4 1
2 35744 LH00035744 |Joint, Carburetor OF T-BOSS 550 E4 1
3 35745 LHO0035745 [Injector OF T-BOSS 550 E4 1
4 71850 LHO0071850 (Injector Cap OF T-BOSS 550 E4 1
5 10716W LHO010716W |Bolt M6x10 OF T-BOSS 550 E4 1
6 10183B LHO010183B (Bolt M6x16 OF T-BOSS 550 E4 2
7 71844 LHO0071844 |Clip 64 OF T-BOSS 550 E4 2
8 71849 LH00071849 |Joint,Feed Hose OF T-BOSS 550 E4 1
9 36201 LHO00036201 |Throttle Body Assembly OF T-BOSS 550 E4 1




CVT Air Shroud

Ref.No. | Part Number | Part Number Description Q'ty
1 35670 LHO0035670 [Clamp 80 OF T-BOSS 550 E4 4
2 48007 LH00048007 |Rubber Joint Air Shroud 1, CVT OF T-BOSS 550 E4 1
3 48008 LHO0048008 |Air Shroud 1, CVT OF T-BOSS 550 E4 1
4 26339 LH00026339 |Rubber Joint Air Shroud 2, CVT OF T-BOSS 550 E4 1
5 48009 LHO0048009 |Air Shroud 2, CVT OF T-BOSS 550 E4 1
6 10183B LHO010183B (Bolt M6x16 OF T-BOSS 550 E4 2
7 10004 LHO00010004 |Nut M6 OF T-BOSS 550 E4 1
8 48011 LHO0048011 [Clamp Air Shroud 2, CVT OF T-BOSS 550 E4 1
9 101878B LH0010187B |Bolt M6x25 OF T-BOSS 550 E4 1




Air Cleaner

Ref.No. | Part Number | Part Number Description Q'ty
1 48034 LHO0048034 |Air Cleaner Assy OF T-BOSS 550 E4 1
2 35747 LHO0035747 |Clip 52/76 OF T-BOSS 550 E4 1
3 35358e LHO035358e |Feed Hose OF T-BOSS 550 E4 1
4 35364 LHO0035364 |Filter OF T-BOSS 550 E4 1
5 35359 LHO0035359 (Clip 2 OF T-BOSS 550 E4 1
6 35362 LH00035362 |Clip, Air Cleaner Cover OF T-BOSS 550 E4 2
7 35366 LH00035366 |Spring Clip OF T-BOSS 550 E4 1
8 35365 LHO0035365 [Hose 2,Air Cleaner OF T-BOSS 550 E4 1
9 35363 LH00035363 [Case, Air Cleaner OF T-BOSS 550 E4 1
10 35361 LH00035361 |Element Comp Air Cleaner OF T-BOSS 550 E4 1
11 35367 LHO0035367 [Screw OF T-BOSS 550 E4 1
12 35360 LH00035360 [Cover, Air Cleaner OF T-BOSS 550 E4 1
13 26345 LH00026345 |Air Cleaner Joint Hose OF T-BOSS 550 E4 1
14 26346 LH00026346 |Clip, Air Cleaner Joint Hose OF T-BOSS 550 E4 2
15 48035 LHO0048035 |Intake Hose OF T-BOSS 550 E4 1
16 48010 LH00048010 [Intake Hose Cover OF T-BOSS 550 E4 1
17 10183B LHO0010183B (Bolt M6x16 OF T-BOSS 550 E4 2
18 26760 LH00026760 |Plastic Screw OF T-BOSS 550 E4 3




Exhaust

Ref.No. | Part Number | Part Number Description Q'ty
1 48037 LH00048037 |Gasket,Exhaust Pipe OF T-BOSS 550 E4 1
2 10079 LH00010079 |Nut M8 OF T-BOSS 550 E4 3
3 48036 LH00048036 |Pipe,Exhaust OF T-BOSS 550 E4 1
4 70826 LH00070826 |Oxygen Sensor OF T-BOSS 550 E4 1
5 35370 LHO0035370 [Jount OF T-BOSS 550 E4 1
6 11184 LHO0011184 [Bolt M10x60 OF T-BOSS 550 E4 2
7 11035 LH00011035 |Washer 10 OF T-BOSS 550 E4 2
8 47076 LHO0047076 [Spring OF T-BOSS 550 E4 2
9 47077 LHO0047077 [Spacer 13x35 OF T-BOSS 550 E4 2
10 48431 LHO0048431 |Muffler OF T-BOSS 550 E4 1
11 48040 LH00048040 [Soft Rubber Connection OF T-BOSS 550 E4 2
12 11185 LHO0011185 [Bolt M8x35 OF T-BOSS 550 E4 2
13 11261 LHO0011261 [Bolt M8x68 OF T-BOSS 550 E4 1
14 48042 LHO0048042 [Spacer 11.7x46 OF T-BOSS 550 E4 1
15 48043 LHO0048043 |Wire Washer OF T-BOSS 550 E4 2
16 10154 LHO0010154 [Bolt M10x1.25x70 OF T-BOSS 550 E4 1
17 48041 LH00048041 |Connection Block OF T-BOSS 550 E4 1
18 10795 LHO0010795 [Nut M10 OF T-BOSS 550 E4 1
19 48039 LH00048039 |Cover,Muffler OF T-BOSS 550 E4 1
20 11090 LH00011090 |Washer 6 OF T-BOSS 550 E4 4
21 11019 LH00011019 |Washer 6 OF T-BOSS 550 E4 7
22 11345 LHO0011345 [Bolt M6x16 OF T-BOSS 550 E4 4
23 26364 LH00026364 |washer,Muffler OF T-BOSS 550 E4 1
24 11320 LH00011320 |BOLT M6x16 OF T-BOSS 550 E4 3
25 48432 LHO0048432 |Tail Pipe OF T-BOSS 550 E4 1
27 73838 LHO0073838 (Pipe Hanger NEW 1
28 73839 LHO0073839 |Septum, Pipe Hanger NEW 1
29 10218 LH00010218 (Bolt M8x40 NEW 1




OIL RADIATOR

Ref.No. | Part Number | Part Number Description Q'ty
1 10004 LHO00010004 |Nut 6 OF T-BOSS 550 E4 4
2 29850 LH00029850 |0il Radiator OF T-BOSS 550 E4 1
3 35341 LHO0035341 |Washer OF T-BOSS 550 E4 4
4 35379 LHO0035379 [Drain Plug OF T-BOSS 550 E4 2
5 48022 LHO0048022 |Pipe B OF T-BOSS 550 E4 1
6 48021 LHO0048021 |Pipe A OF T-BOSS 550 E4 1
7 10183B LHO010183B (Bolt M6x16 OF T-BOSS 550 E4 2
8 48027 LHO0048027 [Clamp 17.8 OF T-BOSS 550 E4 6
9 48026 LHO0048026 |Bracket OF T-BOSS 550 E4 1
10 48024 LHO0048024 |[Pipe 1 OF T-BOSS 550 E4 2
11 35215 LH00035215 |Washer 14 OF T-BOSS 550 E4 4
12 35214 LH00035214 [Hinge Bolt M14x1.5 OF T-BOSS 550 E4 2
13 48023 LHO0048023 |Jount B OF T-BOSS 550 E4 1
14 48025 LHO0048025 |Jount A OF T-BOSS 550 E4 1
15 36014 LHO0036014 |Plate OF T-BOSS 550 E4 1
16 10140 LH00010140 |Bolt M6x12 OF T-BOSS 550 E4 1




Radiator

Ref.No. | Part Number | Part Number Description Q'ty
1 10183B LH0010183B |Bolt M6x16 OF T-BOSS 550 E4 6
2 36052 LH00036052 |Collar OF T-BOSS 550 E4 2
3 36053 LHO0036053 [Radiator Side Grommet,Up OF T-BOSS 550 E4 2
4 36054 LHO0036054 [Radiator Side Grommet,Down OF T-BOSS 550 E4 2
5 48013 LHO0048013 |Radiator OF T-BOSS 550 E4 1
6 22907a LH0022907a |Safety Valve OF T-BOSS 550 E4 1
7 48020 LH00048020 |Thermostat Switch Assy OF T-BOSS 550 E4 1
8 35354 LHO0035354 [Blower Assy OF T-BOSS 550 E4 1
9 10004 LH00010004 |Nut M6 OF T-BOSS 550 E4 4
10 11203 LHO0011203 |Clip 28 OF T-BOSS 550 E4 8
11 48017 LHO0048017 |Hose,Feed OF T-BOSS 550 E4 1
12 48016 LH00048016 |Hose,Return OF T-BOSS 550 E4 1
13 48015 LHO0048015 |Bracket OF T-BOSS 550 E4 1
14 101778 LH0010177B |Bolt M6x40 OF T-BOSS 550 E4 1
15 48018 LHO0048018 |Feed Hose, Valve OF T-BOSS 550 E4 1
16 48019 LHO0048019 |Return Hose, Cylinder OF T-BOSS 550 E4 1
17 48014 LHO0048014 |Clip 8 OF T-BOSS 550 E4 1
18 48066 LH00048066 |Pipe,Safety Valve OF T-BOSS 550 E4 1
19 48325 LH00048325 |Pipe,Tank Recovery OF T-BOSS 550 E4 1
20 22924 LH00022924 |Clip OF T-BOSS 550 E4 2
21 70338 LH00070338 |Cover,Tank Recovery OF T-BOSS 550 E4 1
22 70339 LH00070339 |Washer,Tank Recovery OF T-BOSS 550 E4 1
23 83456 LHO0083456 |Tank Recovery OF T-BOSS 550 E4 1
24 101408B LH00101408B (Bolt M6x12 OF T-BOSS 550 E4 1




Front Axle

AW

|
2/

S

Ref.No. | Part Number | Part Number Description Q'ty
1 26318 LH00026318 Nut, Front Output Shaft OF T-BOSS 550 E4 1
2 26324 LH00026324 Washer, Front Output Shaft Nut OF T-BOSS 550 E4 1
3 35428 LH00035428 |O-Ring OF T-BOSS 550 E4 1
4 26330 LH00026330 |Coupler, Front Axle OF T-BOSS 550 E4 1
5 35423 LH00035423 |Oil Seal 48x65%x9 OF T-BOSS 550 E4 1
6 26317 LH00026317 [Bearing Retainer OF T-BOSS 550 E4 1
7 35424 LHO0035424 [Bearing 6007 OF T-BOSS 550 E4 2
8 48286 LH00048286 |Bevel Gear -Driving OF T-BOSS 550 E4 1
9 35429 LH00035429 |Needle Bearing OF T-BOSS 550 E4 1
10 35410 LH00035410 |Oil Seal 24x38x8 OF T-BOSS 550 E4 2
11 24305 LH00024305 |Fill Plug OF T-BOSS 550 E4 1
12 50082 LHO0050082 [O-Ring 30.5x3 OF T-BOSS 550 E4 1
13 73020 LH00073020 |Drain Bolt OF T-BOSS 550 E4 1
14 73021 LH00073021 |Washer 10 OF T-BOSS 550 E4 1
15 48285 LH00048285 |[Front Axle Box Cover OF T-BOSS 550 E4 1
16 26323 LH00026323 |Adjusting Shim(61x48) OF T-BOSS 550 E4 as needed
17 48287 LH00048287 |Bevel Gear -Driven OF T-BOSS 550 E4 1
18 26334 LH00026334 |Top Bracket,Differential Gear OF T-BOSS 550 E4 1
19 26332 LH00026332 |[Bracket,Differential OF T-BOSS 550 E4 1
20 26331 LH00026331 |Bolt M10x1.25x20 OF T-BOSS 550 E4 6
21 10959 LHO0010959 (Bearing 61912 OF T-BOSS 550 E4 1
22 26322 LH00026322 |Adjusting Shim(83x71) OF T-BOSS 550 E4 as needed
23 26315 LH00026315 |Drive Clutch OF T-BOSS 550 E4 1
24 26316 LH00026316 |Drive Clutch Cover OF T-BOSS 550 E4 1
25 35412 LH00035412 |Circlip 62 OF T-BOSS 550 E4 1
26 10960 LHO0010960 (Bearing 16007 OF T-BOSS 550 E4 1




Front Axle

Ref.No. | Part Number | Part Number Description Q'ty
27 35401 LHO0035401 [O-Ring 141x2.4 OF T-BOSS 550 E4 1
28 48284 LH00048284 |Gear Case, Front Axle OF T-BOSS 550 E4 1
29 10059 LH00010059 |Bolt M8x25 OF T-BOSS 550 E4 6
30 11075 LHO0011075 |Screw M8x8 OF T-BOSS 550 E4 1
31 35493 LH00035493 [Washer 8 OF T-BOSS 550 E4 1
32 21112 LH00021112 [Vent Nozzle OF T-BOSS 550 E4 1
33 25107 LH00025107 |Clip OF T-BOSS 550 E4 1
34 48288 LH00048288 [Vent Pipe OF T-BOSS 550 E4 1
35 35389 LHO0035389 [O-Ring 81.2x1.9 OF T-BOSS 550 E4 1
36 35388 LHO0035388 |Gear Motor OF T-BOSS 550 E4 1
37 35391 LHO0035391 |Screw M8x20 OF T-BOSS 550 E4 4
38 10957 LH00010957 |[Pin Shaft OF T-BOSS 550 E4 1
39 26314 LH00026314 (Shift Fork OF T-BOSS 550 E4 1
40 35434 LHO0035434 |[Drive Gear OF T-BOSS 550 E4 1
41 11076 LH00011076 |Pin 5x25 OF T-BOSS 550 E4 1
42 26327 LH00026327 [Wearing Ring OF T-BOSS 550 E4 2
43 35437 LH00035437 |Gear(Center), Differential OF T-BOSS 550 E4 2
44 26325 LH00026325 |[Washer OF T-BOSS 550 E4 1
45 26326 LH00026326 |Shim OF T-BOSS 550 E4 1
46 35440 LHO0035440 ([Driven Gear OF T-BOSS 550 E4 1
47 26333 LH00026333 |Gear Shaft OF T-BOSS 550 E4 1
48 48283 LH00048283 |[Front Axle OF T-BOSS 550 E4 1




Rear Axle

e S oS A et 1
I 198
: 18 \
: 17 ¢
: \?\,

|

Ref.No Part Number | Part Number Description Q'ty
1 35285 LH00035285 Nut, Rear Output Shaft OF T-BOSS 550 E4

2 35284 LH00035284 Washer, Rear Output Shaft Nut OF T-BOSS 550 E4 1
3 48115 LH00048115 |Coupler, Rear Axle OF T-BOSS 550 E4 1
4 11022 LH00011022 [Bolt M8x50 OF T-BOSS 550 E4 4
5 48119 LH00048119 |Mount Bracket-Parking Braking OF T-BOSS 550 E4 1
6 35471 LH00035471 |Oil Seal 35x61x9 OF T-BOSS 550 E4 1
7 11012 LHO0011012 (Bearing 30205 OF T-BOSS 550 E4 1
8 27583 LH00027583 |Bevel Gear Bearing Housing OF T-BOSS 550 E4 1
9 26311 LH00026311 |O-Ring 69%3 OF T-BOSS 550 E4 1
10 27581 LH00027581 |Bearing Sleeve OF T-BOSS 550 E4 1
11 35277 LH00035277 |Adjusting Shim,Bevel Gear -Driving OF T-BOSS 550 E4 as needed
12 11013 LHO0011013 [Bearing 30206 OF T-BOSS 550 E4 1
13 48116 LH00048116 |Bevel Gear -Driving OF T-BOSS 550 E4 1
14 48112 LH00048112 |Diff Solenoid OF T-BOSS 550 E4 1
15 73013 LH00073013 |O-Ring 17x3 OF T-BOSS 550 E4 1
16 26302 LH00026302 |Oil Seal 30x50x13.5 OF T-BOSS 550 E4 2
17 21112 LH00021112 |Vent Nozzle OF T-BOSS 550 E4 1
18 25107 LH00025107 |Clip OF T-BOSS 550 E4 2
19 48376 LH00048376 |Vent Pipe OF T-BOSS 550 E4 1
20 83179 LH00083179 |Bolt M18x1.25 OF T-BOSS 550 E4 1
21 83180 LH00083180 |Washer 18 OF T-BOSS 550 E4 1
22 48114 LHO0048114 |Gear Case,Rear Axle OF T-BOSS 550 E4 1
23 73020 LH00073020 |Drain Bolt OF T-BOSS 550 E4 1
24 73021 LH00073021 |Washer OF T-BOSS 550 E4 1
25 73030 LH00073030 |Clutch Gear OF T-BOSS 550 E4 1
26 11023 LH00011023 |Bearing 6210 OF T-BOSS 550 E4 1




Rear Axle

Ref.No Part Number | Part Number Description Q'ty
27 48117 LH00048117 |Bevel Gear -Driven OF T-BOSS 550 E4 1
28 27587 LH00027587 |Diff Case OF T-BOSS 550 E4 1
29 27588 LH00027588 |Hexagon Flange Bolt M10x1.25x16 OF T-BOSS 550 E4 8
30 10056 LH00010056 |Bearing 110 OF T-BOSS 550 E4 1
31 35493 LH00035493 |0O-Ring 151x3 OF T-BOSS 550 E4 1
32 21106 LH00021106 |Adjusting Shim OF T-BOSS 550 E4 as needed
33 27589 LH00027589 |Rear Axle Box Cover OF T-BOSS 550 E4 1
34 10059 LH00010059 |Bolt M8x25 OF T-BOSS 550 E4 8
35 73036 LH00073036 |Wearing Ring OF T-BOSS 550 E4 2
36 73035 LH00073035 |Planetary Gear OF T-BOSS 550 E4 2
37 73032 LH00073032 |Gear Shaft OF T-BOSS 550 E4 1
38 11024 LH00011024 |Pin 4x30 OF T-BOSS 550 E4 1
39 73034 LH00073034 |Side Gear Thrust-Washer OF T-BOSS 550 E4 2
40 73031 LH00073031 |Diff Side Gear OF T-BOSS 550 E4 2
41 73040 LHO0073040 |Shift Return Spring OF T-BOSS 550 E4 2
42 73038 LH00073038 |Shift Lever Spring OF T-BOSS 550 E4 1
43 27592 LH00027592 |Shift Lever OF T-BOSS 550 E4 1
44 27591 LH00027591 |Shift Bar OF T-BOSS 550 E4 1
45 73041 LH00073041 |Shift Yoke OF T-BOSS 550 E4 1
46 27590 LH00027590 |Shift Pin OF T-BOSS 550 E4 1
47 48113 LHO0048113 |Rear Axle OF T-BOSS 550 E4 1
48 35919 LH00035919 |Breathing air 1
49 48431 LHO0048431 |[Gasket,Bevel Gear -Driven OF T-BOSS 550 E4 as needed
50 35918 LH00035918 |LINK, BREATHING AIR 1




Tool

Camm ()

Ref.No. | Part Number | Part Number Description Q'ty
1 80129 LH00080129 |Rotor Assy Puller OF T-BOSS 550 E4 1
2 80130 LHO0080130 [Bearing Retainer, Front Output Shaft, Nut Wrench OF T-BOSS 550 E4 1
3 80131 LH00080131 |Bearing Limit Nut, Nut Wrench OF T-BOSS 550 E4




